~ PARTS BOOK AND INSTRUCTION MANUAL

HYSTER

D98B TRACTOR YARDER
For D9 and D8 *“‘Caterpillar” Tractors

- HYSTER COMPANY

*  TRACTOR EQUIPMENT DIVISION i
Portland, Oregon =* Danville, Illinois ®# Peoria, Illinois

Nijmegen, The Netherlands ®* Sao Paulo, Brazil = Irvine, Scotland
: Kewanee, Illincis ® Sydney., Australia :

FORM 948 : y : LITHO IN'U.B. A,

'599211W | FOR PARTS AND SERVICE CONTACT




‘Date Purchased

: Model Number

Serial Nurﬁber N

~ LIST OTHER SPECIAL EQUIPMENT

HOW TO USE YOUR PARTS BOOK

This parts book contains a complete listing of all parts used since the first model.
When ordering parts give the model number, serial number, catalog form number,
guantity and name of part.

To find any part needed for replacement, start with the index shown on the right.
Determine which section contains the part desired. By bending the book back slightly to
the right, the heavy arrows on the right hand side of the index page will line up with a
black tab on the edge of the index page of the section desired. Proceed then to locate the
part in this section.

Service, Operating, and lubrication Instructions will be found in Section "A."”
Quantities shown are quantities per assembly unless otherwise stated.

Assembly numbers at the top of a page contain all of the parts listed on that page;
exceptions are noted.

Parts with Indented Descriptions are included in the assembly immediately above.

Be sure to read all foot notes at the bottom of any page from which parts are being
ordered. Foot notes are indicated by an asterisk or other symbol preceding a part number.

~ For any further information on parts, service, or ordering, consult your local Hyster
dealer. :

'~ We reserve the right to make changes in design or add improvements
without incurring the obligation to make such changes in

Yarders previously manufactured.




SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

SECTION

INDEX

Installation, Operating and Service Instructions ....cocovviviiviiiininnne, ’
Frames, Covers and Mounting Studs .......oeveiiiniiiiviiiiiiiiienns ’
ClUtCRES oviit i ettt eees ’
Power Take—Off, Gear Train and Drums .....ccoviiiiiiiiiiiiniiiiininnn, .
Brakes ©oviniiiei et ae ettt e e e e ns ’
Pneumatic and Hydraulic Systems ...cccooviiviiiiiiiiiiiiinninnin, ’

Optional Equipment ...oooviiiiiiiiiiiiiiiiii e .
Numerical Index .voviviviiiiiiiiiiiiciiircenee e . .

HYSTER COMPANY

PORTLAND, OREGON




Parts Referred to in This Book as Right or Left Hand Parts
Are in Accordance with the Sketch Below

L. H. Side

R. H. Side

CAUTION!
Never Attempt to Clean, Oil or Adjust a Machine
While it is in Motion

Strict Observemce of this Rule will Prevent Accidents

HYSTER COMPANY

‘PORTLAND, OREGON




A2

THROTTLE CONTROL ALTERATION —
FOR D8 TRACTORS SERTAL NUMBER 14A, 15A,

TRACTOR SEAT-
L.H.SIDE "~

1. Remove tractor arm rest and support plate. 3. Remove tractor throttle control shaft (‘‘Caterpillar’

2. Burn 1-1/4”’ Diameter hole ““F”’ in left hand side of No. 5H6808) and install Hyster shaft (9). Replace
seat. Weld boss (10) to side of tractor seat as tractor throttle control lever in original location and
shown, using 3/16"" fillet weld all around. install Hyster duplicate.control lever (2).

FOR D8 TRACTORS S.N. 22A, 35A, 36A, 52A, 68A

1. Remove tractor throttle control shaft (‘“‘Caterpillar’ place tractor throttle control lever in original lo-
No. 5H6808) and install Hyster shaft (‘‘A’’). Re- cation and install duplicate control lever (‘‘B’’).

HYSTER COMPANY

PORTLAND, OREGON




A3

THROTTLE CONTROL ALTERATION—
FOR D8 TRACTORS PRIOR TO S.N. 14A1-15A1

14
I
16
9
1. Attach Hyster Bracket (22 or 25), Plate (14) and 3. Engage Pawl of lever (1) in notch on Ratchet Bar (6)
Shaft (19) with Bushing (16) and Setscrew (15). and connect Link (9) to Lever (1) in approximate
2. Remove ‘‘Caterpillar’’ connecting rod by pulling rod position shown. Adjust Link (9) if necessary.
end pins at each end. Use these pins to attach 4. Press down Link (20 or 23) until fuel is shut off.

Hyster Link (20 or 23) between Hyster Lever (21 or
24) and ‘‘Caterpillar’” Lever, thus by-passing the
“Caterpillar’’ friction control.

Clamp Crank (18) tightly to Bushing (16), using cap-
screw and setscrew provided with Crank. Be sure
that Keys (17) are in place.

FOR D9 TRACTORS SERIAL NUMBER 18A, 19A

1. Remove stud ‘‘G’’ and install Hyster stid No. 95305 3. Install two Hyster studs No. 93348 (1-1/2 x 5-1/4)
(1-1/4 x 8-3/4). at “F”’. ‘

2. Remove studs ‘‘D’’ and install at ““E’’.

HYSTER COMPANY

PORTLAND, OREGON




A4

FOR D9 TRACTORS SERIAL NUMBER 184, 19A

2

i

I [l

4., Burn R.H. and L..H. edges of Yarder mounting face,

burning through center of each end holes as shown
by dotted lines at ““V’” and ““W’’.

35

5. For Direct Drive Tractors, straighten Tractor fly-
wheel clutch lever, ‘‘Caterpillar’” No. 2H1818 and
rebend as shown at *“P”’.

TRACTORE')I'('L%#I'GLE CONTROI
LEVER oy

| |
SEGTION A-A {

6. Remove Tractor throttle control shaft ‘‘Caterpillar” Tractor throttle control lever in original location and
No. 516808, and install Hyster shaft (4). Replace install Hyster duplicate control lever (2).

HYSTER COMPANY

PORTLAND, OREGON




A5

FOR D9 TRACTORS S.N. 34A, 49A, 50A, 66A

" 1. Alter throttle control as directed for Serial No. 18A, 4. Install one Hyster taperlock stud 95827 at ‘K.
19A. ‘

NOTE: Leave studs ‘“L.”” in place for Yarder mount-
2. Remove studs ‘“‘E’’ and install at “F’ and *“‘G”. ing.

Torque studs *“H”’ 170 * 20 Ft. Lbs.
studs “F”’, “G’’ and “K’’ 250 20 Ft. Lbs.

3. Install two Hyster taperlock studs 95837 at “‘H’.

FENDER ALTERATIONS

FOR D8 TRACTORS SERIAL NUMBER 14A, 15A, 22A,
35A, 36A, 52A

Notch L.H. fender flush with Tractor transmission
case as shown at ““N’’.

HYSTER COMPANY

PORTLAND, OREGON




Ab

y

C | |

/
~_BRILL EIGHT 2 DIA. HOLES

/ %fm_,;r_ S ,ﬁ?w S

Drill eight 9/16”" diameter holes in 1..H. fender as follows:

For D8 Tractors S.N. 207488 & UP, 13A, 14A, 15A
A=17" -B=1-7/16" - C=6-5/8"" - D=0-15/16""

For D8 Tractors S.N. 22A, 354, 36A, 46A, 52A, 68A
A=20-3/8" - B=1-7/16" - C=6-5/8"" - D=0.15/16""

FOR ALL D8 AND D9 TRACTORS

1. Wipe the rear face of tractor transmission case.

2. Pack coupling ‘A’ with grease and assemble on
P.T.0. Shaft ““C”’. Lock coupling on shaft with pin
and lock ring “‘B”".

3. Wipe surfaces of Yarder that fit against the rear
face of tractor transmission case.

4. Apply a liberal coat of heavy type sealant to “‘0”’
Ring “‘D’’ and install on Yarder P.T.O. Carrier “E"’.
5. Swing Yarder into position back of tractor. Turn
crank-shaft of tractor to line up splines on tractor
P.T.0. shaft with splines in Yarder coupling ‘A",

6. Check to see that fastening holes in Yarder side
frames line up with studs in tractor case as Yarder
moves into position.

For D9 Tractors Serial Number 18A, 19A

A=20-7/8" -B=3/4"-C=6-5/8" - D=9-15/16""

For D9 Tractors Serial Number 34A, 49A, 50A

A

=20-7/8"" - B=2-1/2"" - C =4-5/8"" - D =7-15/16"’

For D9 Tractors Serial Number 66A

A=24-1/2" - B=1-9/16" - C=4-5/8"" - D =7-15/16"

10.

11.
12.

!-‘——b

Place lockwashers and nuts over studs and draw up
tightly.
Install handling gear on L..H. fender.

Install air tanks on R.H. fender. Using mounting
brackets as template, drill four 9/16"" Diameter
holes through fender and fasten with capscrews (1/2
UNFE x 1-1/2), nuts and lockwashers provided.
Connect hoses to proper fittings as shown in “‘Pneu-
matic Circuit’’, and connect push pull cable to com-
pound shifter.

Install Tool Box in some convenient location.

Check all Bolts and Connections, making sure that
all Nuts and Lockwashers are in place and drawn up
tightly.

HYSTER COMPANY

PORTLAND, OREGON




A7

FAIRLEAD AND BRACKET GROUP NO. 95521A
(OPTIONAL)

1. Remove Drum Shaft Nut at “‘A”’.
2. Remove Cap ““B”.
3. Mount Bracket (3) over Drum Shaft and over pipe

from which Cap ““B’’ was removed.

4. Install Nut (5) with Capscrew, Nut and Lockwasher
from old nut.

5. Attach Plates (4), (7) and (8) to Bracket (3) using

Capscrews (6) (5/8 UNF x 1).

. Tack weld plates in place on Yarder, remove Bracket

(3) and complete welding.

. Remount Bracket (3) and tighten all Capscrews (6).
. Mount Fairlead (1) using Capscrews (2) (3/4 UNF x

2).

. Replace Cap ““B”’.

HYSTER COMPANY

PORTLAND, OREGON




A8

OPERATING INSTRUCTIONS

1. Place all Hyster hand valves in neutral, close air
tank valves, and start tractor engine.

2. Engage tractor master clutch and allow five minutes
to fill air tanks and manifold to 135-145 P.S.I. pres-

AlR PRESSURE 135~145 PS.L

HI-LO CLUTCHES

sure. [f minimum pressure occurs (120 P.S.1.) open
throttle to build pressure.

NOTE: Do not disengage the tractor master clutch

while operating the Yarder.

)

COMPOUND

MAIN CGLUTCH

i
I
|
|
(

TO OPERATE:

1.

Place compound lever in position desired: Push for-
ward for low speed, pull back for high speed.

. Place Hi-L.o Lever in position desired: Push for-
ward for low, pull back for high. '

. Engage main, haulback or strawdrum lever. NOTE:
These levers may be engaged before Hi-lo Lever if
desired:

MAIN AND HAULBACK BRAKES:

1. Push down on brake pedal until spring engages, to

lock brake.

Push on top part of spring to release.

2. If main or haulback brake fails, turn emergency brake

lever. This will lock both brakes. Repair damage
to regular brake air line before continuing operation.
After repairs, turn back emergency brake lever.

HAND VALVES

When Leaving the Yarder Over Night with Rigging
Suspended:

1.
2.

Push Hyster brake pedals until springs engage.

Set. mechanical locks by turning handles clockwise
until they lock.

. Open drain cocks on all three air tanks.

NOTE: When starting new shift close drain cocks
and fill air tanks to operating pressure before re-
leasing mechanical brake locks.
turn handles counter clockwise.

To release locks,

STRAWDRUM BRAKE:

L.

Press pedal and tip to engage ratchet teeth and lock
in any position.

HYSTER COMPANY

PORTLAND, OREGON




A9

SERVICING INSTRUCTIONS

TROUBLESHOOTING CHECKS:

If the brakes or clutches do not operate properly, check Adjustment of the air system is controlled by the governor

the following:

The Main and Haulback Clutches and Brakes are air con-
trolled.

1. Air pressure gauge should register 135—145 P.S.1.
If pressure will not build up:

a. See if tank drain valves are closed.

b. See if compressor belts are too tight or too
loose.

c. See if Governor is seating and compressors
pumping.
2. See that Night Latches are fully released.
3. See that emergency brake Hand Valve is open.
4. Follow the respective air line for leaks.
5. Check brake bands for adjustment and wear.

The Strawdrum Clutch is Hydraulically actuated.

1. Check the Master Cylinder fluid level and action
(BLIP).

2. Check oil line for leaks.

3. Check clutch cylinder for leaks.
4. Check clutch band for adjustment and wear.

Throttle Control, Compound Shift and Strawdrum brake are
mechanically actuated.

1. Check to see that levers and linkage are lubricated,
and operating freely.

2. Check linkage for proper adjustment.

COMPRESSOR BELT ADJUSTMENT

1. Loosen four setscrews and move compressors to ob-
tain proper belt tension (approximately 1/2”’ deflect-
tion).

AIR PRESSURE ADJUSTMENT

assembly shown below (Hyster No. 124367).

TN
SNV
NN\~
NNN N\

N
\\

SNNN NN
N
N
AY

The air system is set to a maximum of 145 P.S.I. with a

15 P.S.I. minimum range. Adjust as follows:

1. Regulate maximum pressure by loosening lock nut
(2) and turning adjusting screw (1) to the right to in-
crease and to the left to decrease.

2. Adjust range by removing exhaust valve housing (3)
and adding shims (4) to decrease range and remov-
ing shims to increase.

3. Do not set the range closer than 15 P.S.I. as a
Cycling condition may occur.

HYSTER COMPANY

PORTLAND, OREGON




A10

FOOT VALVES

All wearing parts may be serviced with a repair cartridge.
No lines need be disconnected. 3. Wash all rubber parts with soap and water (replace
seal rings with new parts).

(8]

Wash all metal parts with Kerosene or suitable sol-
vent.

4. Dry and inspect all parts for wear, cracks, etc.

HAND VALVE MAINTENANCE

1. Periodically dismantle the valve for cleaning, in-
spection and lubrication.

HAND VALVE NO. 132306

i 4 /’ Z
7 & A
- £ )

e e e e e e e

SERVICING: RE—ASSEMBLY:

1. Check diaphragm (34) carefully for cracks, broken 1. Lubricate all friction surfaces of moving parts and
sealing beads, and other defects. rubber packing rings with [Lubriplate or equivalent.

2. Remove and clean strainers (20).

3. Inspect strainer gaskets (19) for defects.

4. Replace rubber packing rings with new parts, also

any other parts that show excessive wear.

HYSTER COMPANY

PORTLAND, OREGON




All

HAND VALVE NO. 88642A

CAM POSITION B.
DETENT CAM
CAM POSITION A - c

Zwsw AA
FLAT ON SHAFT LOCATED

AS
SHOWN TO ASSEMBLE HANDLE
N VERTICAL POSITION.

9 I/// /////E
| 4
€ D) |
] | CAM ASSEMBLY VIEWS
7 If (HANDLE IN VERTICAL POSITION)”
\@ =T
& &
|
! |
|
= &
)
|
|
|
|
:
1‘ SECTION B-B
| -7
i >
[ -
ADJUSTMENT:
1. Adjust detent force on detent cam (22) by the set 1. Assemble the handle shaft (26) to the cam shaft
screw (28). Turn the screw down to increase force, (25) by means of the screw (24).

turn out to decrease force.

Bo

. Insert this assembly partially through the cover (27)
with the handle shaft (26) in position shown in view

SERVICING: A—A.
1. Examine the inlet valves (7) and replace if cracked 3. Slide first cam (23) (position ‘‘A’’) over the splines
or worn. on the cam shaft as shown in section B-B.
2. Replace packing rings (9), (13) and (15) with new 4. Install detent cam (22) as shown in view C-C,
parts. 5. Install second cam (23) (position ““B’’) as shown in
3. Examine other parts and replace if there is exces- section B—B. ’
sive wear. 6. Place the handle assembly (1) on the shaft in a verti-
4. Lubricate all friction surfaces, including new pack- cal position. A flat on the hole in the handle should
ing rings, with LUBRIPLLATE or equivalent. correspond with the flat on the handle shaft (26).
7. Secure the handle with the set screw (29).
RE-ASSEMBLY 8. Assemble the cover assembly to the body.
It is important that cams (23) be assembled correctly. 9. Test for correct operation.

HYSTER COMPANY

PORTLAND, OREGON




Al12

MAIN DRUM BRAKE ADJUSTMENT:

ey

- e
7
27

1. Remove cover (32), and adjusting link (10) may be
tightened as lining wears.

BRAKE BAND REMOVAL.:

1. Disconnect support linkage items 1, 2, 3, 4 and 5.
Remove capscrew (17) and anchor pin (20).

2. Remove cover {32), cotier and rod end pin {21), and
remove adjusting link (10) from brake band.

3. Revolve band until it can be pulled over drum and
remove locknuts (7) holding two parts of band.

AIR CHAMBER ROD END ADJUSTMENT:

1. Remove pin, loosen jam nut and adjust rod end (29)
to 4—5/16"" dimension as shown.

No adjustment of the night lock is required for the Main
Drum brake except when replacing night lock with new
parts. Follow instructions for Haulback brake night lock.

HAULBACK DRUM BRAKE ADJUSTMENT

1. Remove rod end pin (7), loosen jam nut (5) and turn

rod end (6).
2. Tighten jam nut (5).

BRAKE BAND REMOVAL.:
1. Remove capscrew (8) and pins (14) and (20).

2. Revolve band until it can be pulled over drum and
remove locknuts (17) holding two parts of band.

ROD END ADJUSTMENT

To set emergency chamber rod end, (12) correctly, main
chamber rod end (6) must first be connected to crank (9)
and brake band (15) be in released position.

1. Adjust rod end (12) so that rod end pin (13) fits
freely and just clears end of slot.
2. No other adjustment of the rod end need ever be

made, even if rod end (6) is later adjusted to get full
wear of brake band lining.

NIGHT LOCK ADJUSTMENT

To compensate for Haulback Brake lining wear, or when
replacing with new parts, reset night lock as follows:

With pedal in brake release position, loosen lock nut (24)
on night lock and turn unit in until it contacts crank, then
retighten lock nut.

HYSTER COMPANY
PORTLAND, OREGON




Al3

STRAWDRUM BRAKE ADJUSTMENT

1. Loosen jam nut (15) and turn adjusting link (14) as
required. After adjustment be sure to tighten jam

nut (15).

BRAKE BAND REMOVAL

1. Remove capscrew (3), pin (2) and cotter and rod
end pin (4) on rod end (13).
2. Slide band over drum, spread band and remove.

BRAKE BAND CLEARANCE

With brake fully released, there should be approximately
1/16” clearance for all bands.

CLUTCHES

No adjustment of air clutches is required. When a clutch
no longer holds, new driving plates are required. The
driving plates are easily replaced without complete disas-
sembly.

HIGH AND LOW SPEED CLUTCHES

1. Disconnect air lines to roto couplings and remove
pling
guard covering clutch and air compressors.

2. Unscrew the roto coupling by the hex'section pro-
vided on the inside of the coupling.

3. Disconnect the air line between the clutch and shaft
and loosen set screw from locknut (ring) (Fig. 1).

4.  Unscrew locknut (ring) and remove clutch front
plate (Fig. 2).

5.  Slide the driving and driven plates from the shaft
and spider.

6. The low speed clutch is disassembled in the same
manner (Fig. 3).

7. At reassembly, be sure to install hoses the same as

they were before disassembly. Iigure 3

HYSTER COMPANY
PORTLAND, OREGON




Al4

MAIN DRUM CLUTCH The haulback clutch is identical to the main drum clutch
but driving plate removal is done by removing the cluich
spider. The spider is in three pieces which may be re-
moved separately.

The main drum clutch is disassembled basically the same

as the high—low. However, the clutch hub is retained on

the shaft with a keeper instead of a lock ring. (Fig. 4).

1. Remove one section of the spider (Fig. 5) and re-
place the three segments.

2. Revolve the drum and remove the next section until
all three sections have been replaced.

After servicing clutches, be sure all air lines are tight.

COMPOUND SHIFTER ADJUSTMENT

Figure 4

HAULBACK CLUTCH

777 éz “58'4/ :6 ..14441 ,,;E

—

. Move the shaft (20) so that the ball (8) is in the
center groove of shaft (20). This will place the
dental clutch (40) in neutral position between gears

(38) and (41).
2. Attach push—pull cable (1) to shifter shaft (20).

3. Push compound shifter handlever all the way forward
and mark location, then all the way back, and mark
location Half way between will be neutral.

4. With handlever in neutral position, adjust cable (1)
Figure 5 and attach to handlever.

HYSTER COMPANY

PORTLAND, OREGON




Al5

STRAWDRUM HYDRAULIC CLUTCH

you M

"L

To Remove Air From System:

1.

Remove clutch Band ‘“‘A”” by removing cotters and
pulling pins ““B’’ and ““C”’. If this is not done, hy-
draulic fluid may spill on the band and the lining
may then have to be replaced.

. Fill master cylinder with genuine Lockheed (¥or

equal) brake fluid and keep at least 1/4 full during
bleeding operation. {Be careful that no dirt enters
the system.)

.Loosen the bleeder screw ‘““D’’ one full turn and

attach a rubber bleeder hose, allowing the end of the
hose to rest in a glass jar partly filled with brake
fluid.

4.  Pull handlever slowly, circulating brake fluid through
the system and forcing out the air. Return handlever
to forward position slowly. Continue to pump, as di-
rected, until no more air bubbles appear in the jar.

NOTE: Keep end of hose below surface.

5.  When bubbles cease to appear, tighten bleeder screw
and fill master cylinder with brake fluid. Clutch is
now ready for operation.

*If any mineral base oil has been used, rubber parts may
swell and become inoperative. It will then be necessary to
drain all lines and cylinders and flush with alcohol. New
parts consisting of clutch cylinder repair kit and master
cylinder repair kit must be installed. This is the only
satisfactory way to repair a hydraulic system which has
become fouled by a mineral—base oil. Always dip cylinder
repair parts in brake fluid before assembly. Never install
when dry.

Clean clutch surface and reinstall Band ‘“‘A”’.
To Adjust The Clutch:
Do not adjust tighter than required.

1. Disengage clutch and loosen nut ““E” on link “‘F”’.

2. Turn nut ““G”” which is part of link “F’” into Trun-

ion Nut ““H”’.

3.  Tighten nut ““E”” snugly against spring.
tighten excessively.

Do not

NOTE: The spring “‘J”" is pre-loaded at the factory and
cannot be adjusted in the field. If a spring breaks, order
a complete spring assembly which includes the center
core and will come to you properly pre-loaded.

To Remove Slave Cylinder:

1. Remove Clutch Band ““A’" as directed above.
2. Disconnect hose fitting “‘L”".
3. Remove Capscrews ““M’” and push rod ‘““N°’ and re-

move cylinder. If necessary, remove fitting *‘P’” and
bleeder screw “‘D’’.

CAUTION: Before replacing clutch band, be sure clutch
surface is clean and entirely free of hydraulic fluid that
may have been spilled.

HYSTER COMPANY

PORTLAND, OREGON




Al6

HOSE FITTINGS INSTALLATION

Hose - Double Wire Braid - I, D, C,D,
1/2¢ 937 to 1, 000"
3/4" 1,218" to 1,281"

i 1,515" to 1, 609"

Step 1. Cut the hose to the length

// required, Locate the strip-
; ping point by putting the
- / hose end next to the fitting
socket as shown in Figure 1,
~ / y

Step 2, To strip the hose, cut around
down to the wire braid, Slit
lengthwise, raise the flap and
remove from the hose, Clean
the wire with a steel brush or
wire wheel, Be careful not
to fray the wire braid.

7,

/ Step 3. Put the socket in a vise and
_— pd screw hose into socket counter-
/‘4{\4% clockwise until it bottoms,

Step 4, Oil nipple threads and inside
of hose liberally,

Step 5, Screw nipple into socket and
hose, Leave 1/32" to 1/16"
clearance for takeup,

HYSTER COMPANY

PORTLAND, OREGON




Al17

GEAR TRAIN AND DRUM ARRANGEMENT

Disassembly of the Yarder components can be accom-
plished by carefully following the arrangement illustra-
tions.

At reassembly special attention should be given to see
that bearings are installed as illustrated and all adjust-
ment notes followed. Note especially, enlarged view of the
low—speed clutch shaft and bearing installation.

NOTE .

ALL BALL BEARING
MOUNTED SHAFTS
TO HAVE .005
RUNNING CLEARANGE

A. Power Take—Off Group for Direct Drive Tractor Trans-
missions:
Bevel Gear .005-.007 backlash at zero end play.

For Torque Converter Tractor Transmissions:
Bevel Gear .008-.011 backlash at zero end play.

For P.T.O. Shaft and Bevel Gear on end of shaft:
Preload bearings 6 to 8 in. Ib. torque.

B. High—Speed and Low—Speed Clutch Shafts:

1. Bearings at ‘W’ must be installed as shown.
Bearing with seal must be installed with seal
facing clutch. Opposite bearing is a one way
thrust bearing and must be installed as shown.

2. Slot in retainer

hole ‘P’ in hub.

3. Stake flathead capscrews “N”’, “Q” and “R’’ in
place.

4. To install studs ““S”” and ““T”,
dimension “X”’ = 1-1/4 + 0 —1/8.
44 1b. ft. lubricated or 68 lb. ft. dry.

0’ and in gasket must align with

Torque

C. Compound Group

HYSTER COMPANY

PORTLAND, OREGON




A18

GEAR TRAIN AND DRUM ARRANGEMENT

i SET ROLLER
Il BEARINGS FOR
¥ 0 02

"PRELOAD

D. Gear — Compound Group to Main Drum Clutch Drive. F. Main Drum Group: To install studs *“V”’,
dimension “X”’ = 2-3/4 +0 —1/8.

E. Main Drum Clutch Drive: To install studs ““U”’, Tighten nuts to 650700 ft. lb. dry.

dimension “X”” =1-7/8+ 0 —1/8.
975-300 ft. 1b. torque on nuts. G. Haulback and Strawdrum Group.

HYSTER COMPANY

PORTLAND, OREGON



A19

P.T.0. SHAFT

PRELOAD BEARINGS 6 TO 8 IN.LB. TORQUE

~ Torque to
70 Lb. Ft.
i Lubed

]

| 000-004 np PLAY
~~> " 008-.011 BACKLASH
ISfo:T L v AT ZERO END PLAY
ightly

\ FOR TORQUE CONVERTER TRACTOR

A
= == . e
_ // .000-004 END PLAY LN
\\U% 005-.007 BACKLASH AT ZERO END PLAY AFS

NIRRT SN

FOR DIRECT DRIVE TRACTORS

Replacing Brake Flange for Main or Haulback Drum:
\ 1. Install capscrews ‘‘A’” but do not tighten nuts.

2. Tighten slotted nuts ““B’” to a minimum of 100 Ft.
Lb. Torque dry.

3. Tighten twelve capscrews ‘A’ securely.

HYSTER COMPANY

PORTLAND, OREGON




A20

AIR CIRCUIT

2, —]
GUAGE (» ) TJ%JTANKS
) AN
’\—"):\ \\\ ";?\
: TANK DR
Q) % \\\;ﬁ\ \\
MAIN /= A 77 HAULBACK \
cwren( @) | / \. J CLUTCH
| ,_\\ \\\\
,/ \ \ = X EMERGENCY
// NI | HAULBACK (5 BRAKE
/] MaN T WAL S | BRAKE N —~ HAND VALVE
/ [ Wy O N
BRAKE ("2 AR R '@\ \\
N\ \\ AN FQ/ ) ) i
|\ AIRCHAMBER[—]  /
) \ P A 1
\ Y O
~ AIR CHAMBER
LO SPEED )
cLuTeH || AN

“ADLBACK §

Hi SPEED CLUTCH  BRAKE

CLUTCH

HYSTER COMPANY

PORTLAND, OREGON




A21

LUBRICATION CHART
cr

HYSTER COMPANY

PORTLAND, OREGON




A22

LUBRICATION

EVERY EIGHT HOURS OR DAILY

ROTO COUPLINGS:
Lubricate with lightweight machine oil at ““A’ (Four
Places)
ROD END PINS:
Rod end pins, shifter rods, lever fulcrums, pin con-
nections and other moving parts should be lubricated
with SAE 30 engine oil at the end of each shift.
COMPRESSORS:
Check oil level daily. Add SAE 30 oil if required.
AIR TANKS AND PRESSURE:
Check for air leaks in the system by getting maximum
pressure in the air tanks, then cutting the tractor en-
gine and watching the air pressure gauge on the con-
trol panel. If it falls fairly rapidly the leak should be
promptly found and repaired. At the end of each shift,
open valves ‘I’ and drain water from each tank, in-
cluding the emergency tank.

EVERY 50 HOURS OR WEEKLY
COMPRESSOR AIR CLEANERS:

Wash air cleaner packing with cleaning fluid. Clean
weekly during dusty conditions and monthly during nor-
mal conditions.

YARDER OIL. COMPARTMENTS:

Check oil in all compartments; add oil if necessary.
“B’" are level plugs, “C”’ filler plugs and D"’ drain
plugs. ‘X" serves all three purposes. Turn drum
with plug “X’* at top to fill, 45° below center for level
check, and at bottom to drain. If Yarder is new, drain
all compartments, flush and refill with new oil.

NOTE: When checking oil level, if the tractor engine
is running, throw out the master clutch so that the
YARDER gears are stationary; otherwise, a false
reading will result.

CROSS SHAFT COUPLING:

Lubricate with pressure gun grease,

EVERY 400 HOURS OR EIGHT WEEKS
COMPRESSOR BELTS:

Check alignment and tension on ““V’” belt drives. The
belts should be adjusted tightly enough to be sure
there is no slippage under maximum load. This is done
by the use of set screws in the bracket holding the
compressors.

COMPRESSORS:
Drain and refill compressors ““E’” with SAE 30 oil.

YARDER OIL COMPARTMENTS:

Drain, flush and refill all YARDER oil compartments
with new oil. A straight mineral oil (or if prefered,
same oil as used in tractor) should be used. SAE 90
mineral oil is satisfactory for temperatures down to
+30°F; SAE 80 for temperatures below +32°F; SAE
80 diluted with kerosene to provide fluidity, for ex-
tremely cold temperatures.

To simplify maintenance, use of identical oil as used
in tractor transmission is recommended for all weather
conditions.

Approximate Capacities:

R.H. Side Transmission Case 20 Ots.
Compound and Intermediate Drive Case. 20 Ots.

Main Drum Gear Case . . . ... ... ... 15 Qts.
Haulback and Strawdrum .. .. ...... 12 Ots.
Compressors (each) . .. .... . ..... 1/2 Pint

After overhaul, add 8 Qts. oil to main drum barrel.

HYSTER COMPANY

PORTLAND, OREGON




A23

SPECIFICATIONS
DRUM SIZES: Main Havlback Straw
Batrel diametet 18" 13" 107,
Barrel length 22" 23" 8"
Flange diameter 42" 35" 32"
CABLE Main Haulback Straw
1100 ft. 134" 4070 ft. 35" 3440 ft. 35"
CAPACITY 1320 ft. 11/2" 2820 ft. in" 4950 ft. 5/?6"

1640 f. 11"

Allow for loose and unevenly spooled line.

Yarder performance on Caterpillar D8, Series H, Direct
Drive Tractor, 235 HP (at flywheel) at 1200 RPM.

LINE PULLS* LINE SPEEDS*
(pounds) (ft. per min.)
MAIN DRUM Bare Average Full Bare Average Full
Low gear 95,000 60,800 44,900 82 127 173
Second 70,000 45,400 33,100 111 173 235
Third 47,500 30,500 22,400 163 254 346
Fourth 35,100 22,500 16,600 221 345 469
HAULBACK DRUM
Low gear 25,400 14,600 10,230 302 5306 759
Second 18,700 10,700 7,510 415 725 1,035
Third 12,700 7,300 5,110 608 1,064 1,520
Fourth 9,400 5,430 3,760 825 1,442 2,060
STRAW DRUM
"Low gear 33,400 22,200 10,810 234 474 713
Second 24,600 16,300 8,000 316 642 967
Third 16,700 11,070 5,400 466 946 1,425
Fourth 12,300 8,120 3,940 634 1,284 1,935

WEIGHT, approximate (without cable and optional straw-
line fairlead)

NET oo 11,500 Ibs.
STRAWLINE FAIRLEAD. Optional _ . __ e 300 Ibs.
TACHOMETER, Optional oo o 9 Ibs.

*Line pulls and speeds based on 1" mainline, 3" haulback line and %" strawline.

Yarder will develop line pulls beyond breaking strength of any practical size cable when mounted on
o torque converter drive tractor. Cable size should conform to all safety requlations applicable to job.

HYSTER COMPANY

PORTLAND, OREGON




Section B

FRAMES, COVERS AND MOUNTING STUDS

INDEX
COVERS, LuH. SIDE ooovvvvomsenissienssesise s Bl
COVERS, RH. SIDE ..eeevevieeeeeeeeeeeeeeeeeeie s eeeeeeseteeessteeseneseneaneneeans B2
" MOUNTING STUDS, D8 TRACTORS ... vvoveeevereeereseesesesresseeseeeeeneenos. B3
MOUNTING STUDS, D9 TRACTORS +..vvevveveereeieeerieeeesesecrreeseseseneanns B4
SEAT AND PEDESTAL ASSEMBLY ...vvveveeieeieineiinesssiesesensseseneneans B5

HYSTER COMPANY

PORTLAND, OREGON




Bl

COVE

RS-LEFT HAND SIDE

24 23 22

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Regq.
1 96340 Plate—Cover . .. .. ... ... .. 1 17§ 12479 Capscrew—5/8 UNF x 1-3/4. .. 6
2 1 16696 Capscrew—3/8 UNF x7/8 .. .. 6 I 15160 Lockwasher—5/8 .. .. ... ... 6

| 15156 Lockwasher—3/8 .. ........ 6 18 { 95238 Gasket—Top, L.H. . . ... .... 1
3 !' 96519 Cover-L..H., Haulback Brake. .. 1 095239 Gasket—Bottom, L.H. . . ... .. 1
16800 Capscrew—3/4 UNF x 2. .. . .. 419 95207W  Cover—Main Clutch .. ... ... 1
[ 15162 Lockwasher—3/4 ... ....... 4 20 | 37562 Capscrew—1/2 UNF x 1-1/4. .. 16
4 32379 Pipe Plug—Vent. .. ........ 2 [ 15158 Lockwasher—1/2 ... ... .. .. 16
5 96741W  Plate—Cover .. ........... 121 ) 127051 Cover....vvvvuen.n... 1
6 127149  Plate—Cover . ............ 1 I 1971414 Gasket .. .....ioiii.. .. 1
7 (16831 Capscrew—3/4 UNF x 1-3/4 . .. 16 22 | 94369 Pin—Drawbar. . ... ........ 1
1 15162 Lockwasher—3/4 . ... ...... 16 i 15273 Cotter—3/8 x 2-1/2 .. .. .. .. 1
8 15303 Pipe Plug-1/2....... .. ... 2 23 16635 Capscrew—1-1/4 UNF x 6-1/2. . 4
9 35504 Pipe Plug—Magnetic 1”7. . . . .. 2 15018 Nut—1-1/4 UNF. .. ... .. .. 4
10 § 16820 Capscrew—1/2 UNF x 1...... 10 15168 Lockwasher—1% . ... ... ... 4
l 15158 Lockwasher—1/2 .. .. .. .. .. 10 24 95249W  Drawbar . .. ............. 1
11 95174 Plate—Cover . .. .. ... ... .. 1 25 { 95241 Plate—Guard. . . .. ... .. ... 1
12 95205 Gasket . . .. . oo 2 16820 Capscrew—l/z UNFx1 ..... 5
13 127055 Housing and Frame. .. ... ... 1 l 15158 Lockwasher— Y% . .. .. ... ... 5
14 ¢ 16633 Capscrew—1-1/4 UNF x 3 . .. 1
2 15168 Lockwasher——l-l/4 ......... 1 Not Il]ustrated
15 127153 Cover=LL.H...... . ....... 1 95386 Bracket—Seat(Angle 2% x2%x9%) 1
16 S 16641 Capscrew—l-1/4 [JNF x4 ..., 4 (Not required for DO Tractors
{ 67649 Nut—Lock, 1-1/4 UNF. .. .. .. 4 S.N. 66A)

HYSTER COMPANY

PORTLAND, OREGON




B2

COVERS-RIGHT HAND SIDE

Ref.  Hyster Qty.  Ref.  Hyster
No.  Part No.  NAME OF PART Req. No.  Part No. NAME OF PART
1 96214 Cover . oo vv i 1 11 { 95214W  Cover . ................
2 % 16596 Capscrew—1% UNF x 3%..... 2 95216 Gasket ... ... .......
67649 Locknut—1% UNF .. ....... 2 12 { 37562 Capscrew =% UNF x 1% ... ..
3§ 16807 Capscrew—% UNF x 1%. .. ... 6 15158 Lockwasher=% . .. ... .. ...
15158 Lockwasher—% . . ... ...... 6 13 129559 Plate—Cover. . . .. .. ......
4 95213 Gasket—R.H. ... ......... 2 14 15303 Pipe Plug—24 ... .. .......
5 15304 Pipe Plug—% ... ......... 1 15 35504 Pipe Plug—Magnetic, 177. . . ..
6 127152 Cover—R.H. . ............ 1 16 95926 W Guard—Clutch. . ... .... ...
7§ 16641 Capscrew—1% UNF x 4. .. ... 4 17 { 12567 Bushing . .. . ...........
I 67649  Locknut—1%4 UNF ......... 4 21420 Plug-—Breather . .. ........
8 | 12479 Capscrew—5/8 UNF x 1% . ... 2 18 96194W Cover ... ..o L
I 15160 Lockwasher—5/8. ... ... ... 2 19 {16663 Capscrew—5/16 UNF x 5/8 . . .
9 95753 Plate—Cover . .. . ... ..... 1 ] 15155 Lockwasher—5/16 . . .. ... ..
10 { 16820 Capscrew—/% UNF x 1. . ... .. 9 20 96196 Cover ..o vivn .,
15158 Lockwasher—% . .. ..... ... 9

HYSTER COMPANY

PORTLAND, OREGON




B3

MOUNTING STUDS
For D8 Tractors S.N. 22A, 35A, 36A, 46A, 52A, 68A

Ref.  Hyster Qty.  Ref.  Hyster . Qty.
No. Part No. NAME OF PART Req.  No. Part No. NAME OF PART Reg.
1 95827 Stud—Taper Lock . . . ... ... 1 3 [ ------- Stud (Tractor Drawbar Studs). . 3
2 95837 Stud-Taper Lock . . . ... ... 6 {15170 Lockwasher—1%. ... ...... 4

15168 Lockwasher—1%.......... 6 { 15’(7)(9)23 2Ut;1%NUNE .) T 13
1501 Nut—1% UNF............ 6 8000 ork — No. ot v v v
) ° e 18840 Cork — No.20) Hllustrated. . . . 6
MOUNTING STUDS
For D8 Tractors S.N. 207488 & UP, 13A, 14A, 15A
L e
O
‘ I
N
3 [
ﬁﬁ‘ ‘j
N
3 I
| cf/\‘o | :
Ref.  Hyster Qty.  Ref Hyster Qty.
No. Part No. NAME OF PART Req. No Part No. NAME OF PART Req.
1 [ 6694B  Stud.................. 4 [ R e— Studs Furnished with Tractor
{ 15168 Lockwasher—1% . ... ... ... 4 18000 Cork —No. 5)Not....... 10
[ 15018  Nut—Hex, 14 UNF......... 4 18001  Cork — No. 17 ) Illustrated . .. 2
2 95304 Stud . . ..o o 2
15168 Lockwasher—1% . ......... 8
15018 Nut—Hex, 1% UNF......... 8

HYSTER COMPANY

PORTLAND, OREGON




B4

MOUNTING STUDS

For D9 Tractors S.N. 184, 19A

(p

Ref.  Hyster ) Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Reg.
1 93348 Stud . . .. 2 F S Stud—Furnished with Tractor . . 7

15170 Lockwasher—1% . ... ... ... 2 18000 Cork —No. 5)Not........ 10
5792B  Nut-1% UNF ............ 2 18001 Cork — No. 17 ) [llustrated. ... 2
2 95305 Stud . .. .. e 1
15168 Lockwasher—1% .. ... ... .. 8
15018 Nut-1% UNF ... ......... 8
MOUNTING STUDS

For D9 Tractors S.N. 34A, 49A, 50A, 66A

1
)

3

—O

2|

e

K

o o
o c
O

O\
VAN
o]

@)

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. ~ NAME OF PART Req.  No. Part No.  NAME OF PART Req.
1 95837 Stud—Taperlock . . . ... ... .. 2 R Stud—Furnished with Tractor. . . 7

15168 Lockwasher—1%4.. ... ... ... 2 l (Note: Four removed from ““A’")

15018 Nut—1% UNF ............. 2 18000 Cork— No. 5)Not......... 10
2 95827 Stud-Taperlock . . . ... ... .. 1 18849 Cork— No. 20) Illustrated . ... 6

15170 Lockwasher—1%. . ... ... ... 8

5792B Nut—1J% UNF . ........... 8

HYSTER COMPANY

PORTLAND, OREGON




B5

SEAT AND PEDESTAL ASSEMBLY

Ref.  Hyster Qty. Ref.  Hyster
No. Part No. NAME OF PART Req. No. Part No.  NAME OF PART
1 109983A  Seat Assembly . ... ........ 1 5 ( 233126A Rail Set................
{ 233155 Frame—Seat .. ... ........ 1 { 233161A Seat Adjuster Assembly—L.H. .
233159 Stud—Sleeve. . . .. .. L 2 233163 Spring—Latch . . .. ........
233160 Nut—Acorn . ............ 2 233164A Seat Adjuster Assembly—R.H. .
2 | 233157 Cushion—Back . . ......... 1 233162 Bolt—Mounting . . . ... ... ..
![ 233158 Clip—Back Cushion........ 2 6 9943 Pedestal-Seat . . .. ........
16709 Machine Screw—1/4 NC x 3/4 . 4 7 ( 15572 Capscrew—5/16 UNF x % . . . . .
3 233156 Cushion—Seat . .......... 1 1 15155 Lockwasher-5/16 .........
4 95540  Plate .. ..viv it . 1 (15005  Nut-Hex, 5/16 UNF ........
15005 Nut—Hex, 5/16 UNF .. ... ... 4
15155 Lockwasher=5/16 . . . ... .... 4

HYSTER COMPANY

PORTLAND, OREGON



Section C

CLUTCHES
INDEX
HIGH AND LOW SPEED CLUTCHES ..., C2
MAIN AND HAULBACK CLUTCH ..ciiiiiiiiiieniicinecieans C1
STRAWDRUM HYDRAULIC CLUTCH ..ot C3

HYSTER COMPANY

PORTLAND, OREGON




C1

MAIN AND HAULBACK CLUTCH ASSEMBLY-NO. 95013A

| 2 3 4
3 =
g\:\\ : Al
-1 " ] N
6 ——1 il ~
= o N 7
N i \ !
, L 5
S /

¢

s [\ pocddgp Beoe
1z P eTTes
b~ v, “‘

T

| 7

14
15
20 21 22
Ref.  Hyster ‘ Qty.  Ref. Hyster Qty.
No. Part No.  NAME OF PART Req No. Part No.  NAME OF PART Req.

1 16597 Capscrew—3/8 UNC x % . . ... 32 13 | 233657 Cover....ouvevunnn.. 2
2 233645 Ring—Outer Clamp . . . ... ... 1 | 233658 Gasket . .............. 4
3 233646 Roll Pin, 1/2x 1-1/8. ... ... 9 14 233659 Spring . . ... 2
4 233647 Plate—Driving . . . ... . .... 3 { 233660 Seat—Spring . . . . ... ... .. 2
5 233648 Diaphragm . ............. 1 15 233661 Diaphragm. .. .......... 2
6 [ 233649 Capscrew—Special . . . . ..... 3 16 233662 Plate—Hub and Back .. ... .. 1
i 16885 Capscrew-7/8 UNCx 3% .... 8 17 54081 Spring—Release .......... 4
15130 Washer—Plain, 7/8 . .. ... .. 8 18 233664 Stud—Release Spring . . ... .. 4
7 233650 Plate—Front . . .. .. .. .. ... 1 19 233665 Ring—Inner Clamp . .. ...... 1
8 233651 Separator—Plate. . . ... . ... 4 20 233666 Plate —Insulator . . . . .. .... 1
9 233652 Nut ..o 4 21 233667 Plate—Pressure. . . ... ..... 1
10 19899 Roll Pin, ¥ x5/8 . ..... ... 4 233668 Pin—Dowel, Tapered . . ... .. 2
11 § 233653 Valve—Quick Release . ... . . 2 22 54083 Plate—Center . . . ... ...... 2

| 233654 Body ............... .2

12§ 233655 Capscrew . ............ 8

| 233656 Washer .. ............. 8

HYSTER COMPANY

PORTLAND, OREGON




C2

HIGH AND LOW SPEED CLUTCH ASSEMBLY-NO.95354A WLA- Ust ComitnenTs

)

S
<
N

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Req
1 233634 Plate—Driving . . . .. ... .. .. 3 7 233640 Plate—Front . . ... ........ 1
2 233635 Plate—Center . ........... 2 8 233641 Set Serew « . . . v i 1
3 233636 Plate—Pressure . . . ... ... .. 1 9 933642 Nut o oo e e e e 1
4 233637 Diaphragm Assembly X EL L 10 233643 Plate—Insulator . . . ... .. ... 1
5 233638 Plate—Hub and Back. . ... ... 1 11 233644 Roll Pin—5/16 x % . « v o v ... 6

6 233639 Spring . « v v oo 6

HYSTER COMPANY

PORTLAND,

OREGON




C3

STRAWDRUM CLUTCH ASSEMBLY-NO. 96210A W #%

121314 1516 17 18 19 27 26 25 24

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Regq.
1 § 83327A. Band Assembly—Clutch . ... .. 1 16 96182 Crank ................. 1

| 82432A Lining Set—Clutch. . . .. ... 1 17 96108  SPHING « « v v e v e e 1
2 {15593 Capscrew—% UNF x 5% . . . ... 2 18 96193 Keeper. . ............... 1
| 15028 Nut—Jam, ¥ UNF . . ..... ... 2 19 96181 Driver—Clutch . . .. ...... .. 1
3 59651 Screw—Bleeder . . ... ... ... 1 20 96203 Link . ..o oo 1
4 17094 Fitting—Male Elbow .. ... ... 1 21 58311 Locknut—% UNF . ......... 1
5 96208 Cylinder—Slave . ........~ 1# 22 58004A  Spring Assembly . ......... 1
6 96192 Flange . .o v o ovv v iin v 1 23 96191 Washer .. ............... 1
7 18202 Capscrew—3/8 UNF x 1/4. . . .. 2 24 96202 Plate—Link . .. ... . ...... 2
1 15156 Lockwasher-3/8 . ......... 2 25 58021 Nut—Trunnion. . . . ... ... ... 1
8 — SPHNE « o oo e 1 % 83312 Pin. ..o, 1
9 15243 Cotter—3/16 x 4. . ........ 2 230365 Bearing—Needle. . .. .. .. ... 1
10 48596C Pin........ oo . 1 17405 Locknut—Thin, 5/8 UNF . .. .. 1
11 F e Cup. 1 16041 Fitting—Lub .. .. ... ...... 1
12 58926 Snap Ring. .. ............ 1 27 48591C  Pin.. ... o oo 1
I S Boot . ... oo i 1 ) ;
14 06197 Rod—Push .« oo 1 *Included in Cylinder Repair Kit No. 12:
15 cemeeen Piston . .. ........ .. ..., 1 : ' .

HYSTER COMPANY

PORTLAND, OREGON




Section D

POWER TAKE-OFF, GEAR TRAIN AND DRUMS

INDEX
CABLE LOCK GROUP ..ot et vetieeecie e eeeae D10
COMPOUND AND SHIFTER SHAFT tiuviiiiiiiiiiiiieiiieein e e e D7
HAULBACK DRUM AND STRAWDRUM ..cuiiiiiiiiiiiiniviniineiinenenee e D11
HIGH SPEED CLUTCH SHAET ..iiiiiiiiiiiieiniieieere e e et eene e eavins D3
LOW SPEED CLUTCH SHAFT oo e, D5
MAIN DRUM oottt et erne s e e ee e D6
MAIN DRUM CLUTCH DRIVE ...oiiiiiiiiniiiiiiiiciiin e een e D9
POWER TAKE—OFF GROUP ..icviiiiiniiiiniiiccinir e ae e, D1

HYSTER COMPANY

PORTLAND, OREGON




D1

POWER TAKE-OFF

//FOR TORQUE CONVERTER TRACTOR

S

FOR DIRECT DRIVE TRACTOR

HYSTER COMPANY

PORTLAND, OREGON



D2

POWER TAKE-OFF

/DS O k{‘

Ref.  Hyster Qty.
No.  Part No. NAME OF PART Req.
1 6327 Coupling (“‘Cat’” No. 1B-7852) . 1
2 9450 Pin (““Cat’”” No. 1A-4599) . ... 1

90202 Lock Ring (““Cat”’ No. 8F-737) . 1
3 94955 Shaft )¥or D8 Tractors S.N.
y2U7488 & up, . . ... .. 1
J13A, 14A, 15A, 22A, 35A,
) 36A, 52A
96239 Shaft )} For D8 Tractors S.N.
Y46A, 68A . . .. ... ... 1
96238 Shaft ) For D9 Tractors S.N.
Y34A,66A . . ... .. ... 1
94950 Shaft )For D9 Tractors S.N.
YI8A, 19A, 49A,50A ... 1
4 34056 Locknut . . .... ... ...... 1.
5 34055 Washer .. .............. 1
6 93269 Spacer . ... e 1
7 230325 Cone—Bearing . .......... 1
8 230324 Cup—Bearing . . .. ........ 1
9 90937 “O”Ring. ... .......... 1
10 16823 Capscrew—5/8 UNF'x 1% .... 8
15160 Lockwasher—5/8 . .. ... . .. 8
11 95022 Shim Set . . ... .... PR 1
12 30158 Cup-Bearing . . . ......... 1
13 30157 Cone-Bearing . . . ... ..... 1
231006 Cone—Bearing . . . ........ 1
14 37562 Capscrew—72 UNF x 1) . .. .. 4
15158 Lockwasher—%. .. ........ 4
15 133665 Retainer—Bearing . . . .. . ... 1

Ref.  Hyster Qty.
No. Part No. NAME OF PART Regq.
16 { 95120 Shim—.005 . . . v oot vt 3
95297 Shim—.007 ... .......... 1
17 96630 Gear Set)For D8 Tractors S.N. 1
18 133668 Spacer )2U7488 & up, 134, 14A 1
{ )22, 36A
{ )JEFor D9 Tractors S.N.
)J18A, 49A
19§ 37562 Capscrew—7% UNF x 4. .. ... 4
l 15158 Lockwasher—% .. ... ... ... 4
20 95023 Plate—Cover. . . . .. .o v ... 1
21 95024 Gasket . .. .. . . 1
22 133663 Shaft . ...... .. ..., 1
23 15879 “O”Ring . . - oo v oo 1
24, 79385 Oil Seal ... ..... ... ... 1
25 95021 Carrier=PTO .......... oo 1
26 30126 Cone-—Bearing. . . .. .. ... o1
27 30124 Cup—Bearing .. ....... ... 1
28 133666 Keeper . .. ............. 1
29 96657 Gear Set)['or D8 Tractors S.N. , 1
30 133667 Spacer )15A, 35A, 46A,52A, . 1
J68A D9 Tractors
)S.N. 19A,34A,50A,66A
31 133670 Capscrew—Drilled Head ... . .. 4
--------- Lockwire . . . ............. 1
32 x130890 Shaft—Drive, Tachometer. . . . . 1
33 95526 Drive Joint . .. ... ........ 1
34 x133669 Adapter . .. ... .. ... ..., 1
35 133664 Retainer—Bearing .. ....... 1

xFor Torque Converter Tractors only.
NOTE: Tachometer optional on Direct Drive
Tractors.

HYSTER COMPANY

PORTLAND, OREGON




D3

HIGH SPEED CLUTCH SHAFT

= ;:‘
§\\

25 26 27 28 29 30 3 32 33 34 35

HYSTER COMPANY

PORTLAND, OREGON




D4

HIGH SPEED CLUTCH SHAFT

Ref.  Hyster Oty.  Ref. Hvster .
No.  Part No.  NAME OF PART Req.  No.  PuntNo. NAME OF PART geyq
1 45213 Bearing-Double Row . . ... ... 1 21 30157 Cone-Bearing . ........... 1
2 235637A  Gear (Includes Studs) . ... ... 1 22 30158 Cup-Bearing . . . ... .... ... 1
3 95079 Stud . ... o L 6 23 95039 Gasket . ... ... .. L 1

{ 15008 Nut-% UNF .. .. ... oo 6 24 95086 Shim Set ... ... ... 1
15158 Lockwasher-% . . ... ... ... 6 25 95076 Carrier-Bearing . . .. .... ... 1
4 05080  Shaft...........oov..... 126 12919 Snap Ring ..o vovvrnnnn... 1
5 95083 Retainer-Bearing . . ... ... .. 1 27 125378 Bearing-Double Row . . ... ... 1
6 16352 Capscrew-% UNF x 1% ... ... 6 28 124619 Bearing . . . . . ... .. oL 1
7 95084 Gasket. . ............... 1 29 44526 Oil Seal . . .. .. .. .. .. 1
8 95085 Gear (56 teeth). . .. ... . .... 1 30 53661 Thimble-Tapered . . .. ... ... 6
9 95041 Spacer. . ... . i 1 31 124762 Bearing . ... .. .. oo 1
10 92861 “O” Ring. . ... oL 1 32 44523 Oil Seal . ... ... ........ 1
11 95035 Shaft-Idler. . . .. ..... ... .. 1 33 131899 Gasket . ... . ... .. . .. .. 1
12 41311 Bearing. .. ...... .. .. 2 34 12975 Snap Ring .. ............ 2
13 12956 Snap Ring. . ...t 1 35 94933A  Roto Coupling-4 .. .. ... ... 1
14 95040 Gear-Idler (39 teeth) .. ... ... 1 36 16134 Fitting-Male Connector, 450 . 1
15 77553 Shaft.................. 137 95363  HOSe ..ot 2
16 94801 Spacer . ... L 38 52501 Fitting-Male Ell. . ... .. .... 4
17 95030 Ge.ar (21 teeth). . . ... oo oL 1 29 95082 Key o vvee e e 1
18 (95033 Shim-.005............... 3 40 053544 Clutch « v oo oo 1
1 95166 Shim=.007 v v vt v e e 1 A1 05018 R 1
95034 Shim-.020 . . ............. 3
19 95031 Carrier-Bearing . . . ... .. ... 1
20 37562 Capscrew=}2 UNF x 1% ... ... 18
| 15158 Lockwasher-% . . . .. ....... 18

HYSTER COMPANY

PORTLAND, OREGON




D5

LOW-SPEED CLUTCH SHAFT

33 1l

2 13 1415 16 17

y N
= % =
AN
23 7
24 ‘i
25 — ||l
26
27
o8 29 30
Ref. Hyster Qty. Ref. Hyster Qty.
No. Part No.  NAME OF PART Req. No. Part No.  NAME OF PART Req.
1 127096 Shaft . .. ..o e 1 16 124614 Ball Bearing . . .. ......... 1
2 33786 Pin (““Cat” No. 1A 4653), . ... 1 17 95354A  Clutch . . ... o oo 1
l 9528 Snap Ring (““Cat’” No. 1A 5803). 1 18 52501 Fitting-Male K11, . ... ... ... 4
3 95118 Coupling. . .. ... .o ii it 1 19 95363 Hose . .... ... ... ... ... 2
4 16001 Fitting=Lubrication . . . . .. ... 1 20 95082 Key oot 1
5 125422 Shaft-Clutch. . . ... ..., .. .1 21 16134 Fitting-Male Connector . .. ... 1
6 89091 Cone-Bearing . . ......... 1 22 94933A  Roto Coupling . . .. ... ... 1
7 125421 Gear (28 teeth) . . .. ... ... 1 23 44529 Oil Seal .. .............. 1
8 89081 Spacer . .. ... i 1 24 58924 Snap Ring. .. ....... .. ... 1
9 89092A GearSet ..... ......... .1 25 89090 Cup-Bearing . . ...... ... .. 1
10 95079 Stud. o ..o oo . 6 26 16352 Capscrew-/4 UNF x 1% ... ... 6
[ 15008 Nut4 UNF ... ... ... . 6 27 89613 Retainer-Bearing . . ... ..... 1
L 15158 Lockwasher .. . ..... ... . 6 28 94835 Gasket . ... ..o oL 1
11 95009 ShimSet . v v v v v i i 1 29 44413 Ball Bearing .. ........... 1
12 89079 Retainer-Bearing. . . ... ... 1 30 89591 Cup-Bearing . . ........... 1
13 § 16807 Capscrew=2 UNF x )2 . . . .. . 6 31 131899 .. Gasket................. 1
l 15158 Lockwasher=% . . . .. ... ... . 6 32 53661 Thimble-Tapered .. ........ 6
14 95051 Spider-Loow Speed. .. .. ... o1 33 89089 Cone-Bearing . .. .. ........ 2
15 44526 Oil Seal . . .............. 1 34 12975 Snap Ring . . . .o v viv v oo 2

HYSTER COMPANY
PORTLAND. OREGON




D6

MAIN DRUM
b7 ' 6 o
oW L g /é
4
gy
5 s / y g s .
N S S @,
7 ’ Ol
S O
’,v;///,// g ® | 14
e = 5
— = - ,////
T L //,,"//,/ - Q
7
10 .
X |
N ~_ A
2
NS
Q;) Q’J Vrsirrzzrierd o
.

Ref.  Hyster - Qty. Ref.  Hyster Qty.
No Part No.  NAME OF PART Req. No. Part No. NAME OF PART Req.
1 235635A Drum—Main + « « v v v v v oo ... 1 11 J 18627 Capscrew-% UNF x 3. . 12
2 94333 Stud . . o v e 10 15012 Nut-% UNF . ............. 12
3 94960 Gear . v v i e e e e 1 15162 Lockwasher-3/4. . ... ...... 12

4 94834 Thimble—Tapered . . .. ... ... 10 (For Two-Piece Flange)
5 67649 Nut—FLock .. ... ... .. v 10 12 96262A Flange Assembly . ... ...... 1
6 94961 Shaft—Main Drum .......... 1 96260 Link . oo oo s e e e 2
7 37110 Nut—Collar . .. ... .. ... ... 2 21229 Nut-Slotted, 5/8 UNF. .. .... 4
12488 Capscrew—5/8 UNF x 5% .. . .. 2 15160 Lockwasher-5/8 . . . ... .... 4
15010 Nut—-5/8 UNF . ........... 2 15224 Cotter-1/8x 1% .. ........ 4
15160 Loockwasher-5/8 . . ... ... ... 2 13 44525 Oil Seal ...... .. ..o . 1
8 94838 SPACEL v v v v e e 1 14 94836 ShimSet. . ... v, 1
9 231002A  Bearing—Roller ... ..... ... 2 15 94837 Spacer . .o v v it e 1
10 44524 Oil Seal .. ......... ... 1

HYSTER COMPANY

PORTLAND, OREGON




D7

COMPOUND AND SHIFTER SHAFT

8 9 10 1II 12 13

35 36 37 38 39 40 4|

HYSTER COMPANY

PORTLAND, OREGON




D8

COMPOUND AND SHIFTER SHAFT

Ref. Hyster Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Req.
1 129603 Cable-Push Pull . . ... ... .. 1 24 95094 Retainer-Bearing . .. .. .. ... 1
2 94380 Grommet-Small (Note:Remove 25 9718 Capscrew=Drilled Head . . . ... 4

% Grommet at this location). . .. 2 ) .- Lockwire-18 Ga. x 18" Long. . . 1
3 15034 Nut-Jam, 7/6 UNF ... ... .. 4 26 30260 Cup-Bearing .. ........... 2
4 15934 Lockwasher- Shakeproof, 7/8 . 2 27 231005 Cone-Bearing. . . ... ....... 2
5 94381 Grommet-Large . . . ... ... .2 28 95098 Gear (22 Teeth) . . .. ... . ... 1
6 96511 Grommet . . . . ..o it 1 29 93263 Plate-Lock . ... ... ... .. ... 1
7 27936 Lockscrew. . . .. ..... ... 1 30 95103 Gear (18 Teeth) . ... ... .. .. 1
8 6348 Ball-%" Dia. . .. .......... 1 31 95095 Shaft . . ... ... .. ... .. 1
9 6347C Spring ................. 1 32 230380A Bearing-Roller. . . .. .. .. ... 1
10 § 46578 Plog-Wired. . . ... ........ 1 33 16352 Capscrew-Flat head,’s UNF x 1% 6
| === Lockwire-18 Ga. x 12" Liong .. 1 34 95907 Retainer-Bearing . .. .. ... .. 1
11 g 16820 Capscrew=% UNF x 1 .. ... .. 6 35 110934 Shim=.005. . . .. . ..o oL 3
1 15158 Lockwasher-¥%. ... .. .. .... 6 1 110936 Shim=.020 . . .. oo 4
12 127094 Plate-cover . . ... ... ... .. 1 36 124616 Bearing-Double Row . . ... ... 2
13 127095 Gasket . ... .. ... ... 1 37 33655. Snap Ring. . ............ 2
14 95362 Capscrew=-Drilled Head . . . . .. 2 38 04948 Gear (35 Teeth) . . .o .o .. ... 1
---- Lockwire-18 Ga. x 6" Long . .. 1 39 58905 Snap Ring . . . ...... ... ... 1
15 94793 Spacer . .. ... oL 1 40 94947 Clutch-Dental. .> .. .... ... 1
16 94792 Gear (22 Teeth) . . . .. ... ... 1 41 94946 Gear (39 Teeth) . . .. . ... ... 1
17 15130 Washer-7/8 . . . ... .. .. .... 2 42 124613 Bearing-Double Row . . ... ... 2
18 127150 Fork-Shifter. . .. .......... 1 43 34490 Snap Ring - «vv v evvie e n 2
19 95116 Spacer . ... oo 1 44 15890 “OVRINg . e e 1
20 94794 ShafteShifter . . ... ... ..... 1 45 95102 Carrier-Bearing . ... .. .. ... 1
21 61056 “O” Ring . v oo v v v 1 46 44529 OilSeal ... ............. 1
22 95120 Shim=.005 ... ... ... 1 47 127096 Shaft . . ... .o o oo 1
95297 Shim=007 . . . .. . oo 3 48 57697 “O” Ring. oo v v v i 1
95121 Shim=.020 . . . ... ... .. ..., 3 49 41311 Bearing . .. ............. 1

23 95122 Retainer . .. ............ 1

HYSTER COMPANY

PORTLAND, OREGON




D9

MAIN DRUM CLUTCH DRIVE

1718 19 20 2|

7, ?.l."

T3
§

%

|
| |

N
N
N
h

u N
SN Z2 NSNS\
i fi_

27 28 29 30 3|

C.a

HYSTER COMPANY

PORTLAND, OREGON



D10

MAIN DRUM CLUTCH DRIVE

Ref. Hyster Qty.  Ref. Hyster Qty.
No. Part No.  NAME OF PART Req.  No.  Part No. NAME OF PART Req.
1 17314 Pipe Fitting-Elbow . . . . ... .. 2 20 30135 Cup-Bearing . .. .......... 1
2 95421 Hose Assembly . ... ....... . 2 21 231003 Cone-Bearing . ... ........ 1
3 95013A  Clutch Assembly .. ... ... .. 1 22 16783 “O” Ring ... oo 1
4 95102 Key .. oo oo 1 23 30117 Cup-Bearing. . . ....... ... i
5 95015 Spacer . ... .. Lo 1 24 231004 Cone-Bearing. ... ........ 1
6 95016 Plate-Lock « .o v 1 95 12070 Snap Ringe oo oo oo, 1
7§ 16823 Capscrew, 5/8 UNF x 1%. . . .. 2 26 94901 Carrier-Bearing . . . .. ... ... 1

| 15160 Lockwasher-5/8 . .. .. .. .. .. 2 27 15887 “O” Ring . o o oo oo o 1
8 94933A  Roto Coupling . . . . .. ... ... 1 28 127051 Cover...... ... .. ..... 1
9 16134 Tube Fitting-Male Connector. . . 1 29 g 37562 Capscrew, s UNF x 1%, ... .. 15
10 94993 Hose Assembly . ... ... .... 1 15158 Lockwasher-'2 . . .. .. ... ... 15
11 94902 Shaft . . ... ... L 1 30 127144 Gasket . . .. ... ... L. 1
12 94905 Spider-Clutch. .. ... ... .. ... 1 31 235636A  Gear (72 Teeth) . . ... .. .. .. 1
13 95007 SPACEr « v v vt e 1 32 {95010 Stud . oo 8
14 44322 Ball Bearing ... ... ...... 1 | 127 Nut-Lock, % UNF......... 8
15 95011 Thimble-Tapered . . . . .. .. .. 8 33 95006 Spacer . ... 1
16 95000 Spacer .. ...l 1 34 124618 Ball Bearing . . . .......... 1
17 94969 Retainer-Bearing . . . . .. .. .. 1 35 58019 Snap Ring. . ............ 1
18 95002 Shim .005 . . . ... ... 2 36 14526 OilSeal ... ............. 2
95003 Shim 007 ... ... 2 37 44528 Oil Seal ... ............. 1
95004 Shim .020. .............. 3 38 94968 Gear (17 Teeth) . . .. ....... 1
19 10236 Capscrew-Drilled Head . . .. .. 6 39 16863 Tube Fitting-Elbow. . .. .. ... 2
l .- Lockwire-18 Ga. x 34”" . . . . .. 1
For Main Drum — As Shown Haulback
Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No.  NAME OF PART Req. No Part No.  NAME OF PART Regq.
1 94196W  Lock-Ferrule . . . ... ... ... 1 1 95047 Lock-Ferrule . . .. ... .. ..., 1
2 16823 Capscrew-5/8 UNF x 1% . .. .. 1 2 { 16820 Capscrew-% UNFx ! ........ 1
1 15160 Lockwasher-5/8 ... .. ... .. 1 15158 Lockwasher-l2 . . .. ...... .. 1
3 30509 Ferrule .. ............... 1 3 35506 Ferrule . ... . ... o . 1

HYSTER COMPANY

PORTLAND, OREGON




D11

HAULBACK DRUM AND STRAWDRUM

Se

be €2 2t Ig 0%

i Ob 68 8¢ L& 9¢
St i * ‘ A
vt

-
% | F
ot \ i /
i e 4
~¢il.|,m %ﬁm ) |
P v
ob A 7 7
‘l/ Mw, 77 7 TR AN \ | -
) W < 5 \\w\u‘!.h-wiﬂ
ﬁW.. vm%/ e ] S s o

6t m~§w@m.rﬂm

1s— 41 V|

eG— * \

| W_ /
& 7

8l

i 9l Sl w1l 2l 1]

Ol

HYSTER COMPANY
PORTLAND, OREGON




D12

HAULBACK DRUM AND STRAWDRUM

¢ yony) yoequuef-ieprdg-iuswiag 1676 €g
ﬁ . . e s s e s o 5 o o s & @ mew ‘_mo Mw,ﬁm:ww.ﬂ mm ﬂ » o s o s e 8 3 s o @ o v o .:{F.JUESWU <MHom© Nm
[ttt paoedg 20296 7% R © 000 Alquessy asof 12756 1€
I e eren-Sung 10SZ< l g ot moqi-8unit g sqn, £9891 0¢
T~ e o e e w e umwmdﬁd\.tmﬁm.ﬁﬁm ﬁmmwm % ec T o s e e e s e e e mﬁwuwwm NHNmﬁ 6%
Tttt oysepy Z0S06 ZS 1 " - Suueeg-raysemyaor] ovese ferd
T " © ottt fIeysemY00T] 996Z¢ | T "t -3uneeg-InNIYO0T] 6£78¢ LG
T sttt Inuydon] L96C¢ Y18 T " R LA N 110 128V 9¢
T c et ec oneapApf-uoiup 62196 0S T - tiojosuuon) afe-Suniig eqng, TE191 14
1 ot ao10euuony orep-Sun g 10ev1 6V 1 " e Burpdnon-010y  YEEETE 114
T "o Alquessy yoiniy V01296 037 1 0 Gunesg-isuie)ay] 92676 e
T " R I 1yt | S0796 Ly g et .w\mnuvammiv_ood 091¢1 N
1 =t 8ng edig-fumiy $08ST 9% 9 g XN 8/S ‘mersden 08YZ1 | G
g ottt jayomlg Y7886 cp g et grgeewiyg 98766
N . o o o s 2 o o 8 5 & o s @ N\alh@ﬁmmma mmﬂmﬂ ,.mw s o s 8 o s e s 6 o 8 s e 8 o moo.lgmﬂﬁm .ﬁwNm@ w HN
H . P N\ﬂn,u@m_wm\,}vwoo.}h wmﬁmjm H DI wq:mom}um.muhwu mﬁaﬂ@ ON
T T X N Y ‘meaosden 0Z2891 7% T "t (Y189, gl) deen vievo 61
1 .............mﬁmmmcw 92671 oF T ° s meag-wnI(g MP8T196 31
[ “cccreccc e Buy L0, 9y 1SS o T e Guueag SIehY LT
T " % “unsivqunop-Fag edig 91€ST 17 r - [®°S 1'0 651 4% 91
T “crrcereee e sqayseq 3H0C6 o T "t ©+ -+ ¢ Buueag 61EYY Sl
H . e e e e e mﬁmuwwmlpwdmmuom P 616 @m T "ttt mawhﬂwm. NNNH@ .wl”
@ . e e e e e e e N\AIHQSWQ»\SJOOJ Mmem._“ N H e e s e 8 e s o e e s 8 s o s e ﬂ.m@m ._Hmo NMNmrmwﬂw MM
9 - o e e e N\—H X HMZD N\~ agvuomﬂmu NO@@M w 8¢ T e h@O&&m Nmomm Z1
8L """ttt g/gmIeysEMYO0T] 091ST l Lt | A £8L96 I
8L " T THI X ANN 8/S ‘merdsden €ggor f L8 1 T T ppRqeg-ug 4806V6 01
OT * " ° """t g/G-1oysBMYDOT] 091S1 g e cSuy 0, L8851 6
OH . e e s s e e HmZD w\m numwmluﬂ—z OHOm:” W N e 8 s e e o s e e a8 s s e s o mﬂm.ﬂwwm Nmmﬂ.v Mw
01" """ "%C X dNN 8/¢ ‘memdsdery  googy 9 T tcccctccccecccccieoedg 67096 £
poro ey X g/-mem10n) ¥2zC1 g ottt moqryg-Suminyg PIeLT 9
oottt g/C-10YSBMYO0T] 091¢S1 AR L e 9CcSvY S
¥ oo ANQ 8/S ‘penolg-inN 631G T "t Suueeg 0gely 4
g e e N 09296 T * e eqieeag-Snyg 0Z¥12 ¢
ﬁ i e \AmQEOWWGN wmﬁmﬂh <‘_H©N©@ mm ‘—” © e e e 4 e e s s s 6 s n s s se & = %OM NMOM@ N
Ittt poordg 02026 ve [ttt Guiysng 2126 1
"boy LYVd 40 HIVN TON Hed ON  boy LYVd 0 HWVN ON Hed "ON
“410) 10184 P .NSO 19384} ‘PYH

HYSTER COMPANY

PORTLAND. OREGON






Section E

BRAKES

INDEX
HAULBACK DRUM BRAKE ....ooiiiiiiiiiiiiin i
MAIN DRUM BRAKE ...ooiiiiiiiiiiiiniiiii e
STRAWDRUM BRAKE ..ottt

HYSTER COMPANY

PORTLAND, OREGON




El

MAIN DRUM BRAKE ASSEMBLY

17

20
SECTION A-A

2 131415 16

HYSTER COMPANY
PORTLAND, OREGON



E2

MAIN DRUM BRAKE ASSEMBLY

Ref.  Hyster Qty. Ref.  Hyster Qty.
No.  Part No.  NAME OF PART Req.  No Part No. NAME OF PART Req.
1 37248 Bolt-Eye .. ... ... 1 21 % 6627 Pin-Rod End ... ... ...... 1
2 95322 Spring . .. .o 1 15235 Cotter-5/32x 1% ... ...... 1

| 95326W  Bracket-Spring Seat . . ... ... 1 22 { 96347W  Crank .. ... ... ... 1
3 15024 Nut-Jam, 4 UNF ... ....... 1 124780 Bushing . ........ ... ... 1
4 95323 Nub.wvvevnn vonnennnn 1 23 § 153 Pin-Rod End ............ 1
5 69020  CoVEr. . vvvv vanet 1 I 15223 Cotter-1/8x 1 ........... 1
6 95337A  Brake Band Assembly. . ... .. 1 24 96516 RodEnd............... 1
7 16862 Nut-Lock, 9/16 UNF ... ... 6 25 96339A Air Chamber Assembly . .. ... 1
8 - Brake Band Section . . ..... 1 26 127146 Bracket ... ............ 1
9 94845A Lining Set-Brake . L4530, .. 1 27 16807 Capscrew-% UNF x 1% . ... .. 4
10 94851 Link-Adjusting . . . . ... . .. 1 | 15158 Lockwasher-%s . .. .. ... ... 4
1 15036 Nut-Jam, 1" N.F. ..o 1 28 94932A  Air Chamber Assembly . . . . .. 1
12 94852 RodEnd...... . ... ..... 1 29 200891 RodEnd.............. 1
13 94857 Cover ..o oo v v i 1 30 15030 Nut-Jam, 5/8 UNF . ... ... 1
14 16820 Capscrew-2 UNF'x 1....... 2 31 95753 Plate-Cover . . . .. ..... ... 1

1 15158 Lockwasher-% . ... . ..., .. 2 32 16820 Capscrew-% UNF x 1....... 3
15 94856 Pinoovvee i e 1 | 15158 Lockwasher-% . ... ... ... 3
16 14358 Fitting-Male ElL. .. .. ... .. 1 33 97573A  Lock Assembly-Night. ... ... 1
17 16820 Capscrew_}/z UNFx1l....... 1 34 99030 Knob Assembly . e 1

{ 15158 Lockwasher-’2 . . . .. ... ... 1 35 99031 Adapter Assembly . .. ... .. 1
18 14358 Fitting-Male EIl . ... ...... 1 36 15021 Nut-Jam, 17-8 UNF . .. ... 1
19 94997 Hose Assembly . ... ...... 1 37 99029 Shaft Assembly . . ... ..... 1
20 94848W  Pin-Anchor. ... ... ... ... 1

HYSTER COMPANY

PORTLAND, OREGON




E3

HAULBACK BRAKE

Ref.

Hyster Qty. Ref. Hyster Qty.
No.  Part No.  NAME OF PART Req.  No.  Part No. NAME OF PART Req.
1 14358 Fitting-Tube, Male EIl . . .. ... 2 9 96337W  Crank .................. i
2 94932A  Air Chamber Assembly . ... ... 1 10 96339A  Air Chamber ... .......... 1
3 (For D9 Tractors SN 34A, 49A, 11 15028 NuteJam, Y UNF . .. ... ..... 1
504, 66A) 12 96516 RodEnd...... .......... 1
R 77461W  Crank=-Strawdrum Brake . . ... .. 1 13 153 Pin-RodEnd ... ....... ... 1
15503 Capscrew-l/z UNFx2%...... 1 15223 Cotter=1/8x 1 .. . ......... 1
15158 Lockwasher-% ... ... ..... 1 14 95065 Pin.......... 0. . ... 1
15008 Nut-4 UNF . .. ... vv . ... 1 15246 Cotter=3/16 x 2 . . . .. ... .... 1
3 ( (For D9 Tractors SN 18A, 19A) 15 95353A  Band Assembly-Brake. ... .. .. 1
(For D8 Tractors S.N. 14A, 15A, 16 95056A Lining Set. . ... ..o vv v 1
and Prior, Also for S.N. 22A, 354, 17 16862 Nut-Lock, 9/16 UNF,Thin . . . . 4
J 36A, 52A) 1€ % 95324 Bracket-Band Support . . ... ... 1
35670AB Crank-Strawdrum Brake . ... ... 1 15135 Washer-% . . .. ............1
15503 Capscrew-% UNF x 2% ... ... 1 19 { 16820 Capscrew-% UNF x1 .. ...... 1
15158 Lockwasher-% . . .. ........ 1 15158 Lockwasher . ... ... ... ... 1
L 15008 Nut=% UNF . ... ... o 1 20 95062 PinrAnchor . . . ... .. 0oL 1
4 5269 Key ..o oo 1 21 97572A  Lock Assembly-Night .. ... ... 1
5 15030 NuteJam, 5/8 UNF . . ........ 1 22 99030 Knob Assembly . . ......... 1
6 200891 RodEnd...... .......... 1 23 99031 Adapter Assembly . .. ... ... 1
7 % 159 Pins=Rod End ... .......... 1 24 15021 Nut-Jam, 1”’-8UNC........ 1
15223 Cotter-1/8x 1 .. v vviu.. 1 25 99032 Shaft Assembly .. ......... 1
8 | 16820 Capscrew-% UNF x 1 .. ...... 1
l 15158 Lockwasher-¥%2 . . ... ... ..... 1

HYSTER COMPANY

PORTLAND, OREGON




E4

STRAWDRUM BRAKE

7 8

13 -
14
15
S~
Ref.  Hyster Qty. Ref.  Hyster Oty.
No. Part No.  NAME OF PART Req No. Part No.  NAME OF PART Req.
1§ 94927A  Brake Band Assembly . . ... .. 1 8 92777 Bushing . . .............. 1
l 95109A Lining Set-Strawdrum Brake .. 1 9 94984W  Support Assembly.......... 1
2 95111 Pin................... 1 10 95074 Shaft . ... ... ... . ... ..., 1
3 { 37297 Capscrew-2 UNF x 1% . ..... 1 11 16820 Capscrew-Y% UNF x | 6
15158B  Lockwasher-% . ........... 1 15158 Lockwasher-% . ... ........ 6
4 159 Pin-Rod End . . .. ... ... ... 1 12 95115 Shim Set . . . ............. 1
{ 15223 Cotter-1/8x1............ 1 13 92688 Rod End-Left Hand. .. . ... .. 1
5 5269 Key......ooov oo 1 14 92687 Link-Adjusting . . .. ....... 1
6 92779A  Crank Assembly .......... 1 15 15030 Nut-Jam, 5/8 UNF . ... ..... 1
15503 Capscrew-% UNF x 2%. . . . .. 1 16 95324 Bracket-Band Support . ... ... 1
15158 Lockwasher-% . .. ... ..... 1 15135 Washer-2 . .. .. ... .. ... .. 1
15008 Nut-Hex, % UNF . ........ 1 17 16820 Capscrew-%2 UNF x 1, ... .. .. 1
7 95179 Bushing . ........ ... .... 1 15158 Lockwasher=)z . ... ........ 1

HYSTER COMPANY

PORTLAND, OREGON







Section F

PNEUMATIC AND HYDRAULIC SYSTEM
INDEX

AIR COMPRESSOR UNLOADER . .oiiiiiiiiiiii i inivei vt e enes

AIR TANKS, HOSES AND FITTINGS ..civviiiiiiiiiiiiiieiiiiniisi e veicee .

CHECK VALVE Lottt et e e v e e eae e

HANDLING GEAR oottt re v e e e

HANDLING GEAR FOR STRAWDRUM CLUTCH ....cvviviviiiiciiiinieeiciinnenens

HAND VALVES (o iiiiiiiii it e st s s e s s anaeeesecns

PNEUMATIC CIRCUIT, MANIFOLD AND FITTINGS ...........

ROTO COUPLING .euitniniiiiiieiiininiiiiirecrucerinetiiteniriesraeistieiserinecasenssees

F11

HYSTER COMPANY

PORTLAND, OREGON



F1

AIR TANKS, HOSES AND FITTINGS

HYSTER COMPANY

'PORTLAND, OREGON



F2

AIR TANKS, HOSES AND FITTINGS

m .. . s e e s s e e e e \/luwwm mN@ﬂLJ@ .wiv H R T S \:@Emem{w QWCE D@@ﬂ@ HN
T o DNQg/E wef—aN o 9g0Sl | Lo Ajquessy aso 9666 0
14 T T X DNQ 8/ merosieg 92291 ) ¢€F Tttt A[quessy esoly 6676 61
r - "0 DNQ 8/¢ fwef—any 980T | T (V99 UN'S 6( 1deoxyy l

1 * %I XN 8/g—molasiag GG ) gb s101ou1], [|y 104) A[quossy 9SO Z66V6

[ g Bnyg edig—Sumiy €0¢€ST 1w T puy TV99 NS (

¢ - -+ 10309uu0r) SR —Su] 189%1 o S1019B1], 6(] 10,]) A]qwessy 980} wese 5 81
Z o [eroadg—Ajquessy 9sol 7656 68 1 * *103109UU07) STRA—SUINI,] 2qn], SOEYT L
€ vt oaopouue) oE—SumL 3191 | L7ttt UpaueATRoRIy IT8T6 91
e s e e s s se e s e e e e s s e as0] 1hece V g 1 . e . oﬁmmﬂ/ mmoﬁvlwmﬁﬁb wlﬂnw Feec] el
T ot 9a —8umny cecoT Le 1 17 1eeng Sutonpey—3Fumi] odig 66791 ial
1 SRR .,SSE,:SU a[e—3unir | 8612 9¢ T oottt AloJeg—oAlBA 90816 €l
1 s e e e e ...../Ia‘m@m .WJNQWO mm ¥ ................ﬁ@&@ﬁum MWNW,#@ 71
T 70t DNAB/g we[—nN 980ST | Voo AND s el 8R0St

T 77777 KZ X DN 8/g—Mma19819G €188l | Pe P Ny XeHTInN 800G 1

g ottt ND 8/€—IN 900¢T Yoottt L —IagseMyO0T] 8CTIST

g ettt g/e—IoysEMYO0T] octeT ﬂ oo N\o X m/@ z 1>5tmmcu 12281 It
g - Tttt g/gTaeysey 9L1¢1 [ " anig odig Toest 01
8 7 KL X NN 8/¢ —moadsde $1891 _f €g I @Ossrr 8@ 10.1) ﬁa%é 9sO0H 118716

1 e apddiy esoy—Buimi g 18661 ¢ 1 Awpo?mﬁk 6(1 10.]) Ajquassy 9sol 18Y6 6
1 e e e e M,ﬁm H@@.Humllwﬁ:guar@ m..WH@H 1¢ . ettt Yy |u®£UMw>>v*bO‘|H 8CICT

| SR EEL 10 kY LAY Y7816 0¢ [ KL X UND G/ T-momsde) L6691

T o tao19uuony afep—duniny 861172 63 9 " RT X NN ¢/ T —moerasdery T9sLE 8
T > \AEEwwm/m 9SOH ST8T6 30 | hcwwm:mEcb Iy —1)ordy A916%6 L
T 7 moq o[ R UL TLTVe g T L X TE/ gm0 L1est 9
s e AN % “X9H—InN 800ST ) rAR - Laqng 0zZ8%6 S
Pttt n —layseayoor] gc1c] AR :«l_ommmaaou 80¢¥71 T
Voo BIXANNY -mensden 20891 % 9z ¢ Tlo199uuon) 9R—FUMIL] 9qn], Yocol €
[ ° 0 ao1psuuory afe—SFumr 96€91 Sc T T T 9T/ eysem oo Se1st )

T et urag—oA[EA €018. ¥ T "t T X JNQ 91/g—meuosden 209¢1 w
Tttt ny—yue] 72816 ez T * - 10309uu0Y) mﬁmslrcwcﬂ:i COeV1

1 (sd010®a] g([ 10.]) A[quassy 9so]] TTes6 | , T * ot A[quIassy 10uIsA0q) 29¢v21 ) 2
T (s1010B1] 6(] 1o4]) A|quossy 9soy 1C6S6 |+ CC T - e T ele UL 105¢S !
"boy LYVd 40 HAVN  "OoN 3eg ON  boy LYV A0 HAVYN  "ON Hed ON
.\SO - 19384 19y *A10) 19184y ‘1Y

HYSTER COMPANY

PORTLAND, OREGON



F3

EMERGENCY BRAKE LINES AND FITTINGS

10 HAULBL‘\‘CK BRAKE
1

§ TANK TO o

i W,

A
——————————— / TEE 5 13

MANIFOL D ~ |
170 TANK TO MAIN BRAKE 15—

7
16
Ref. Hyster Qty. Ref. Hyster Qty.
No. Part No.  NAME OF PART Req. No. Part No.  NAME OF PART Req.
1 96322 Tank—Emergency . .. ... .... ! 8 17074 Fitting—Male Connector. . . . .. 1
2 96323 Bracket . .. ... ... . ... 4 9 * 94824 Valve—Check . ........... 1
3 J 16634 Capscrew—3/8 UNF x 1...... 4 10 16143 Fitting—Street K1l . . .. ... .. 1
15006 Nut—3/8 UNF . ... ..ot 4 11 19987 Fitting—Close Nipple .. ... .. 1
[ 15156 Lockwasher—3/8 ... ....... 4 12 96327 Hose....... ... 1
4 15739 Capscrew—3/8 UNF x 5%. .. .. 2 13 14382 Fitting—Union Tee . . . ... ... 1
15006 Nut—3/8 UNF ............ 2 14 96328 Hose ..... ... ... .. 1
15156 Lockwasher—3/8 .. ... ..... 2 15 94994 Hose . v v v v v i v i e e e e 1
3 24272 Fitting—Male EIl . ... ...... 1 16 78103 Valve—Drain . .. ... ... ... 1
6 96325 Hose . .. ... .o oot 1
7 96324 Hose . .. v v v i i v 1 * Note: Install Valve With Arrow Pointed as shown.

HYSTER COMPANY

PORTLAND, OREGON




F4

PNEUMATIC CIRCUIT—-MANIFOLD AND FITTINGS

PNEUMATIC CIRCUIT

MANIFOLD
| ¥
EMERGEN! T
TANK 2 R 4 v
FOOT | - FOOT HAND
[t | Ay O
18 PORT-3 f VALVES GAUGE
HAND
—~a-—_l 8 e
GOV
L
) 23
24— TWO MAIN HAULBACK
QUICK-CHANGE(?L%K}'%H CLUTCH
L} CLUTCHES
COMPRESSORS MAIN HAULB+ACK
. DRUM DRUM
BRAKE BRAKE

MANIFOLD AND FITTINGS

3
1 27

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No.  NAME OF PART Req. No. Part No.  NAME OF PART Req.

1 94992 HoSe o v v v e e i e e e e e 1 16§ 94811 Hose (ForD8) . .. .. .. ... .. 1

2 94990 Hose ... .... e e e 2 | 94814 Hose (ForD9) . ... ... 1

3 94989 Hose ..o o oo i i i i n 3 17 95541 Hose (Governor to Compressor) . 2

4 94991 HoSe v v o e e e e e e e e e 1 18 % 95922 Hose (ForD8) . .. ... ... ... 1

5 94997 Hose . o v o v v i e e e e e et e 1 95921 Hose (ForDO) . ... .. ... ... 1

6 94998 Hose v v o v e e it e e e e e e e 1 19 05923 Hose (Special). ... ... ... 2

7 94995 Hose ... oo v it it i oot o 1 20 96324 Hose . o v v v v v i i i i i oot 1

8 94996 Hose ... .o i e i oo n 1 21 96325 Hose . v v v v i i i 1

9 94993 Hose .o v v i v i i i oo 1 22 96327 HoSe v oo v e eeee e i 1
10 94994 Hose ..o vvv v 1 23 94994 HOSE v v vv e e e e 1
11 16134 Fitting. . . ... v oo 8 24 96328 Hose . .. oo ii v oo 1
12 16124 Fitting. . - v oo v v v i oo v e 1 25 14360 Fitbing. « « v vvveceeennnn- 1
13 14305 Fitting. « -« v oo v i oo cv o 1 26 19536 Fitting. . .« v vvv oo 1
14 95019%W  Manifold. . . ... ... 1 27 16863 Fitting. . .« oo vee v e 1
15 94898 Bolt-U. . ... .o vvi oo 2

15025 Nut-Jam, 5/16 UNF . ....... 8

HYSTER COMPANY
PORTLAND, OREGON




F5

AIR COMPRESSOR

- FeA

i

SRR

63 64 65 66 67 68 69

60 39 57 38

Yy

)

L

 ad

=

‘ L ey

A v , e
- = ——— o =E

g is Zl 222226 B =

T == \ y NN\ .,

i b —

{HHE LN

HYSTER COMPANY

PORTLAND, OREGON




F6

AIR COMPRESSOR

1 e e <+ proy ecceer |
948G 1 1 Aredey ur papn(ay] [ Aquessy puall o vEgeEss | o
1 - pesl Iepui[dn-iodses 16Ge¢% Ge
I I Tt 11821 0L [spmis @ mowﬁoc&hmmczxu Jyoorg] 08S¢ET e
| A V< | 088ELT 69 ¢ Tttt Suueeg 6VSEET €€
i ...............wﬁm 61C€ET 99 7 Tttt ottt i9ysed) 8YGEET r4S
I st Apog 81GeeT 19 1 s e wziwmm uaoeﬁm deny LVSEET 1¢
o mc:mm 116€€T 99 T - T BN 9VGEET 0¢
SRR . | 91¢€€e7 ) 1 Tttt ettt jjeyUSYURIY SGPSEET 6C
1 ¢ Ajquessy eafep JOIRY VGL8EeT T ot Aoy 902 8¢
T -ttt pretyg ysejdg-dny FLCEET }9 - R K8 S 098¢c1 Lg
T C ottt BeleyseMdooT] 761 T " (Spnis y sepnjour) aseayuely LTSEET 92
et SRR SR Y IR IS 60887 €9 T e O-Apog 9¢CEET 14
L s svaonyerelg ¢lceer Z9 AR Sees et e moIdg 189CT vz
1 mwﬁ& I2A07)-123sRY 7LCELT 1o 1 - SRR C L 105110 TEYEEe £€¢
g e r&ﬁcb 21281 T - Tty < 8ng $ECEET 144
Jooroc ety cgeer: ¢ Tt T T T T T IBAO)-MRIdg EPCEee ¢
B gog yeceeg 09 T ° Stcesesee s QuUBA ra s vd 0%
g o ouig uoisig-Furysng T - S tvegee 6l
g ettt ag Suumeg 785667 gc 1 - R IR VY Tt obeeer 81
A EEomﬁ/L mcm Sunoeuuony VI8SEes 1€ ¢ R ) 6€4€ET L1
T - : “Suy .0, 11C68T 9g 1 S S 8ESEET 91
[ < m:r?mm 1eoyy-den 028¢€T cq ¥ e CESEET ST
T " RN 655687 $G T oo Apog 1€5€€2 P1
7 e aumypor] g9ceer ¢c T R IR T 068€ET e1
T ottt wosigeuld 20CeET 8 T~ I | 6GSEET ¢l
MR uo.u gury uoysig VOOSEET 1S 1 © s s fjquessy dung (10 QTCELT
EEREREE cee e uoysig coceer 0S Tttt loyiRaly PZGEET 11
R mmﬁmv 6L0VET 6V rAR R § Ve A (E R Iy 60SE¢Ce 6
g 5@5&& 089%¢2 op v o Tttt B-IRYSBMYD0T] PCICT 3
L R R Rl Y z9ceer 1 Tttt ottt tIRA0N)-91R] ] 01SEET L
m. v e e o s e BRI WEOW—iﬁzpm ﬁ@nlummm Pa\ N . P T L u@vﬂw&u, HHmmMN @
9 T AE9L/STIN <00ST o 8~ g gmeysEMp YT 95151
1 et cpauvely a1y 09 LT cr g e St gr-g/g-InN 9C0ST
[ - e g0y 12821 i g - amu mc:gm 01 98B )-puig Z1GEET <
Z EE@A..) mm:av pue piens) FOGLET e 1 o oottt eNsen E15€ET i
r R I = IN TP £9GEECT T g ottt g/gmeysEMDOT] ze6sl )
g ot tttoteccrafen 968CCT W 9 ottt pg-91/GHInN S00ST w
g e mcﬁmw 16GEeeT ov g - © yoorg 01 esedurIn)-pnig YIGEET ¢
[ A LA RAC A S L 98GEEe 6¢ T - s s wea-Suyg S198L ¢
7 e naysey e g¢ 7 < - - Ajquessy tepeo[uf] V8LIVET 1
g Tttt 9A[BA ISnEYXT-ieag FCCEET L€ 7 * Alquessy ,SmwwiEwU 89¢vT1
.‘r_i,” LUvd du A ON MR 0N Doy IUVd 40 IWYN  ON meg 0N
i) ikaundd | NS ST VR CTo sy ‘jey

HYSTER COMPANY

PORTLAND, OREGON



F7

UNLOADER ASSEMBLY

Hy ster ’ Qty. Ref. Hyster Qty.
Part No.  NAME OF PART Req.  No. Part No.  NAME OF PART Reg.
234678A  Unloader Assembly . ... .. ... 2 6 234681 Snap Ring. ... ... .. ... .. 2
1 78704 Body . ... oo oL 1 7 15483 Pipe Plug—1/8 ... ... .... 1
2 % 234685 Spring—Expanding. . ... ... 2 8 * 234680 Plunger . . ... ... . ... .. 2 1
3 % 234684 Cup ..o 2 9 * 234679 Spring . . . oo oo 2 [
4 234682 Disc—Valve . . . ... .. .. 2 T . Ly ons
5 234683 Bushing . o oo ov veenn . 2 Included in Repair Kit 122856.

HYSTER COMPANY

PORTLAND, OREGON



F8

GOVERNOR ASSEMBLY-124367

N 72
// ///
11277 i’”z
(7] ".()‘(
‘z""ég::,ﬁ.’:‘
6‘:’ g“
5 [
a P 3 ."
al """ 0"
ad 2 »'Q’
SN
15 F S Lo
O O 10—
B — Vavavave
g » B P
\ /
oS
]2 .‘
r\\\
Ref.  Hyster ‘ Qty. Ref.  Hyster Qty.
No.  Part No. ~NAME OF PART Req.  No.  Part No. NAME OF PART Req
1 233587 Plug.................. 1 10 % ---.- Spring. . oo viiie 1
2 233595 Nut-Jam. . .............. 1 11+ -eea- Screen ... oo 1
3 233588 Housing. .. .......... ... 1 12 % wemw- Washer ... ... ... .. ... 1
4 ¥ aaaa- Spacer ,,,,,,,,,,,,,,,, 2 13 * ----- Filter. ... « oo oo oo, 1
5 [l Sprlng ................. 1 14 233599 Cap-End ............... 1
6 @ —-ee- Body (N.S.S.) v v veeeien 1 15 15483 Pipe Plug . ... .......... 3
7 233591 Guide-Spring. . . . .. ... 1
8 * e Valve Assembly. . ......... 1 * Included in repair kit- 87240
9 * a---- Valve . ... ..ol 1

HYSTER COMPANY

PORTLAND, OREGON




F9

AIR CHAMBER ASSEMBLY

112 13

Ref.  Hyster Qty. Ref.  Hyster Oty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Req.
94932A Air Chamber Assembly . . . ... 2 8 15010 Nut-5/8 UNF . .. ........ 2

1 233424 Cover Assembly ... ... ... 1 9 200891 RodEnd.............. 1
2 202762 Retainer-Spring . .. ... ... 1 10 159 Ein—Rod End ... ........ 1
3 233425 Diaphragm . . ... .. ... ... 1 | 15223 Cotter-1/8 x 1 .. ........ 1
4 233426 Spmng ,,,,,,,,,,,,,,,, 1 11 233427 Nut o v v v e s e e e e e e e 2
5 233430 Body Assembly ,,,,,,,,,, 1 12 233428 Band-—Clamp ........... 2
6 15160 Lockwasher-5/8 . . ... .... 2 13 233429 Bolt...... e e e 2
7 15030 Nut-Jam, 5/8 UNF ....... 1 14 122852 PushRod . .. ........... 1

AIR CHAMBER ASSEMBLY

Ref.  Hyster Qty.  Ref.  Hyster Oty.
No. Part No. ~ NAME OF PART Req. No. Part No. NAME OF PART Req.
96339A Air Chamber Assembly . . . ... 2 6 202738 Plate—Non Pressure. . ... .. 1
1 202731 Ring—Clamping . . . ... ... . 1 7o 15007 Nut—7/16 UNF .. ... ..... 2
{ 202732 Bolt . ..... ... ....... 2 l 15157 Lockwasher—=7/16 . . ... ... 2
| 202733 Nut . oo v i i v e e i e e 2 8 [ 15028 Nut—Jam, % UNF. . . ... ... 1
2 202734 Plate—Pressure. . . .. ... .. 1 96516 RodEnd............... 1
3 202735 Diaphragm . . .. ......... 1 153 Pin—-Rod End . .. ......... 1
4 202736 Push Rod .. ........... 1 15223 Cotter—1/8x1........... 1
5 202737 Spring . . o. oo e 1

HYSTER COMPANY
PORTLAND, OREGON




F10

ROTO COUPLING-94933A

Ref.  Hyster

Part No.  NAME OF PART

95361

Repair Kit—Check Valve

Qty.

NO. P‘d[‘t NO. N*\]WE OF PARFF Req. sz I}‘ngtt?\3‘04 N‘\ME ()F PART g;yq
1 233411 Retainer—““0’" Ring. . . ... .. 1 8 12977 Snap Ring .. ... ......... 1
2 233418 “O” Ring .. ..... . ... .. 1 9 233419 Coupling . . . ............ 1
3 233413 Ring—Carbon . . ... .. .. ... 1 10 233420 Spring . . ... 1
4 233414 Cup=0Oil . ... ... oo .. 1 11 233421 Seal—Felt .. ............ 1
5 233415 Retainer—Bearing . ... ... .. 1 12 233422 Housing . . . ............ 1
6 233416 Bearing . .. ..... . ...... 1 13 12978 Snap Ring . .. ........... 1
7 233417 Retainer—Bearing . ... .. ... ] 14 233423 Washer .. ... .. ... ... 1
Hyster

HYSTER COMPANY

PORTLAND, OREGON




F11

HANDLING GEAR

HYSTER COMPANY
PORTLAND, OREGON



F12

HANDLING GEAR

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Req.
1 94321 Knob ... .. . oo .. 2 20 [ 129791 Panel-Control (FFor Tachometer
2 94798W  Tlever . .vvviii e 1 9 Use) o oo .. 1
3 16134 Fitting-Male Connector . . . . .. 8 [ 120790 Panel-Control (Without Tachometen]
4 130889 Tachometer. . . ... ... ..... 1 21 94987 W Lever. . . .« .. o o . 1
5 94991 Hose Assembly ... .. .. .. .. 1 22 f 94894 Pin .. . oo o 1
6 94995 Hose Assembly . .......... 1 | 15222 Cotter-1/8 x % . .. ... ...... 2
7 15583 Capscrew-5/16 UNF x . 25 23 94890W Pedal . ... ... . . ... ... 1
15155 Lockwasher-5/16 . ... ... ... 25 24 124407 Valve-FFoot . . ... ......... 2
18515 Washer-5/16 . .. .. .. ... ... 5 25 | 24272 Fitting-Male EIL ... 0. ... .. 4
8 94941 Cover. ... ... .......... 1 | 16116 Fitting-Bushing. .. ... ... ... 4
9 94989 Hose Assembly . . ......... 1 26 129603 Cable-Push Pull . . ... ... ... 1
For D9 Tractors S.N. 34A, 49A, 27 94882W  Bracket . ... . ... .. .. 1
50A, 66A. 28 15572 Capscrew=5/16 UNF x %. ... .. 16
10 77461W Crank . .. ... .. .. ... ... ] ] 15155 lL.ockwasher-5/16 . . .. ... ... 16
5269 Key ..o oo, 1 29 94881 SPring « v v v v v e i 2
16748 Capscrew-% UNF x 2%. . . .. .. 1 30 17324 Fitting-Street Ell. ... ... ... 1
15008 Nut-% UNF . ... ... .. ... .. 1 31 16807 Capscrew-4 UNF x 1 ... oL 8
15158 Lockwasher-Ya . . ... .. ... .. 1 15158 [Lockwasher-% . .. .. ... ... 8
For all D8 Tractors and D9 15008 Nut-!a UNF .. ... ... . ... 8
Tractors S.N. 18A, 19A. 32 4 For D9 Tractors S.N. 34A, 49A 50A
10 35670AB Crank .. ...... ... ... ... 1 | 77668A  Link Assembly-Strawdrum Brake 1
15503 Capscrew-% UNF x 2% . . . ... 1 32 | For D9 Tractors S.N. 66A
15008 Nut-ba UNF. ... oo o 1 | 77669A  Link Assembly-Strawdrum Brake 1
11 96327 Hose (Hand Valve to Emergency 32 For D9 Tractors S.N. 18A, 19A
Tank ............. 1 and D8 Tractors S.N. 22A, 354,
12 14303 Fitting-Male Connector . . . ... 1 36A, 52A, 68A
13 96325 Hose-Hand Valve to Emergency 36188A  Link Assembly-Strawdrum Brake 1
Tank) . ............ 1 39 For D8 Tractors prior to S.N.22A
14 14357 Fitting-Male E1l. . ... ... ... 1 ! 37198A  Link Assembly-Strawdrum Brake 1
15 15026 Nut-Jam, 3/8 UNE ... .. .. .. 1 33 15010 Nut-5/8 UNEF . .. ... ...... 2
16 14358 Fitting-Male EIl . .. ... ... .. 1 34 158 RodEnd............... 2
17 92683 RodEnd................ 1 35 { 159 Pin-RodkEnd . ........... 2
18 94942 CoOVer « v v v e e e i e e 1 ] 15223 Cotter-1/8 x 1 .. ... .o .. 2
19 64037 SPring. . v v i e 1 36 15934 Lockwasher-Shakeproof, 7/8 ... 2

HYSTER COMPANY

PORTLAND, OREGON




F13

HANDLEVERS

Y

COMPOUND

Ref.  Hyster Qty. Ref.  Hyster - Qty.
No. Part No.  NAME OF PART Req. No. Part No.  NAME OF PART Req.
1 095384 Name Plate-Throttle . .. ... .. 1 10 16602 Screw=Drive, No. 6 x 4. .. ... 12
2 95385 Name Plate-Haulback Clutch .. 1 11 96520 Name Plate-Emergency ... ... 1
3 95382 Name Plate-Hi-Lo Clutches ... 1 12 96326 Valve-Hand, Emergency Brake. . 1
4 95381 Name Plate-Main Clutch . . ... 1 : 14357 Fitting-Male EIl . . ... ... ... 1
5 95383 Name Plate-Compound . . . .. .. 1 14303 Fitting-Male Connector . . .. .. 1
6 132306 Valve-Hand . . ... .. ... .. .. 2 - 16853 Machine Screw- No. 8-32x % .. 3
14372 Fitting-Female E1l .. ... .. .. 1 13 -88642A  Valve-Hand . . .. ... . ...... 1

15453 Fitting-Nipple-%4 x 24 . .. .. .. 1 14372 Fitting-Female EIl .. . ... ... 1

7 116153 Gauge-Air Pressure. . . .. .. .. 1 15380 Fitting-Nipple, %4 x 1% ... ... 1
8 96348 Plate . .. .. oo oo v i v v o 1 14 18461 Capscrew-%4 UNF x % . ... ... 4
9 ( 15372 Capscrew-5/16 UNF x % ... .. 12 15154 Lockwasher-4 . .. ......... 4
! 15155 Lockwasher-5/16 . . . . ... ... 12 15004 Nut-4 UNF . .. ... .. ..... 4

HYSTER COMPANY

PORTLAND, OREGON




F14

HANDLING GEAR-STRAWDRUM CLUTCH

h
© e /
W a1 . d
S EaloTe ] S—
X 16 7
Ref.  Hyster Oty. Ref.  Hyster Oty.
No. Part No. NAME OF PART Req. No. Part No. NAVE OF PART Req.
1 96213 Lever . v oo oo i i 1 9 141 Rod End ... ............ 1
2 [ 17155 Capscrew—3/8 UNF x 3% . ... 2 10 15026 Nut—Jam, 3/8 UNF ... ... .. 1
{ 15006  Nut—Hex, 3/8 UNF ........ 2 11 96201 Link ... oviiiiii 1
[ 15156 lL.ockwasher=3/8.......... 2 12 96209 Cover ... ... ... ... .... 1
3 96199A  Cylinder—Master . .. ... ... 1 13 ! 16818 Capscrew—5/16 UNF x % . ... 6
1 24092 Gasket . ..o 1 15005 Nut—Hex, 5/16 UNF .. ... .. 6
5 29582 Gasket . ... ... ... . .... 1 [ 15155 Lockwasher—5/16. .. ... ... 6
6 29583 Bolt—Fitting. . ... ... .. ... 1 14 96204 Hose................. 1
7 96200 SPACET « v vt i 2 15 42075 Fitting ... ... ... 0. 1
17154 Capscrew—3/8 UNI" x 2}4 . ... 2 16 94895 Pin........ ... ........ 1
15006 Nut—Hex, 3/8 UNF ... ..... 2 17 15246 Cotter—3/16 x 2+« v v v v v o 2
15156 l.ockwasher—3/8.......... 2
g 142 Pin-Rod . .............. 1
[ 15212 Cotter—3/32 X % v v v v v v 1
CYLINDER ASSEMBLY-96199A
1 2 3 4 5 6 7 8 9 10
Ref.  Hyster Qty. Ref Hyster Qty.
No. Part No.  NAME OF PART Req No. Part No. NAME OF PART Req.
| Housing . .. ............. 1 7 54576 Plate—Stop . . . ... .. oL 1
2 54705 Plug—Filler . ............ 1 CHREE e Wire—Lock . ... .......... 1
3 54659 Gasket—Filler Plug ... ..... 1 9 F e Boot. ... ... .......... 1
4 54573 Spring Assembly .......... 1 10 96231 Rod—Push . ............. 1
SR Cup—Primary. . ........... 1
6 * e Pioton Assombly - o 1 “Included in Repair Kit 54584.

HYSTER COMPANY

PORTLAND, OREGON




F15

HAND VALVE ASSEMBLY-88642A

Ref.  Hyster Qty. Ref.  Hyster Qty.
No. Part No. = NAME OF PART Req.  No. Part No. NAME OF PART Req.
1 86864 Handle Assembly . ......... 1 16 86641 Flange-Valve Retaining. ... .. 2
2 86629 Machine Screw-No.10UNCx%. . 2 17 16743 LockwashersNo.6 . . . ....... 4
3 15931 Lockwasher-No. 10......... 2 18 86852 Machine Screw-No.6 UNCx3/8 . 4
4 86630 Body ........ ... ... 1 19 86853 Follower-Cam . . ... ....... 2
5 86631 Spacer-Valve. .. .......... 2 20 86854 Spring-Detent . . . ... ... ... 1
6 233478 Spring-Inlet Valve. . ... ... .. 2 21 86855 Follower-Detent Cam. . ... ... 1
7 86632 ValveeInlet . . . ........... 2 22 86856 Cam-Detent . . .. ... .ot 1
8 86633 Washer . . ... ... ...... 2 23 86857 Cam ..o v v i it e i e e 1
9 86634 Ring-Packing, 7/8” 0.D.. .. .. 2 24 17948 Capscrew=No.10 UNFx1%.... 1
10 86635 Seat-Inlet Valve. ... ....... 2 25 86859 Shaft-Cam . « v v v v v v v v e e 1
11 86636 Spring=Exhaust Valve .. ... .. 2 26 86860 Shaft-Handle . .......... Lo 1
12 86637 Plunger-Valve . . ....... ... 2 27 86861 Housing . . . v « v v vii v vt 1
13 86638 Ring-Packing, 7/16’° O.D. . ... 2 28 86862 Setscrew-No.6 UNC x %...... 1
14 86639 Guide-Plunger . .. .. ... ... 2 29 86863 Setscrew=No.10 UNF x %4 ... .. 1

15 86640 Ring-Packing, 15/16"” O.D. .. . . 2

HYSTER COMPANY

PORTLAND, OREGON




F16

HAND VALVE ASSEMBLY-132306

Ref.  Hyster Oty. Ref.  Hyster Oty.
No. Part No. NAME OF PART Req. No. Part No. NAME OF PART Req.
1 133490 Nut ..o o oot 1 23 133497 Stad. .. ... L 2
2 233439 Sleeve . . o oo oo 1 24 133495 Dog—Cam . ............. 1
3 233441 Spring—Handle Return . . . . .. 1 5 15200 Cotter~1/16 x % . ... ... .. 2
4 233440 Arbor. ... ............. 1 26 233448 Pin—-Cam Dog . .......... 1
5 233442 Shaft—Cam .. ........... 1 27 133498 Capscrew—5/16 UNC x 1-1/8 . 2
6 233436 Ball-Handle . . . . ... ..... 1 28 15918 Lockwasher—5/16. . . ... ... 2
7 233435 Shaft—Handle. . . ... ...... 1 29 54980 Set Serew .« oo v i v 1
8 233437 Yoke—Handle. . . . ... .. ... 1 30 133499 Valve .. . ... ......... 1
9 86620 Nut o oo oo e e e e 1 31 86625 Ring—Packing ......... -2
10 233545 Housing—Cam . .......... 1 32 (133500 Spring—Exhaust Valve. . .. .. 1
11 233446 Spring—Latch Booster . . ... 1 | 133501 Seat—-Exhaust Valve . . . . ... 1
12 233447 Latch—Spring . . .. ... . .. 1 33 133502 “O” Ring-%0.D. ........ 1
13 14524 Rivet—3/32x % o« v v ... 2 34 233455  Diaphragm . .. .. . ... 1
14 133491 Stud ..o 2 35 233454 Follower—~Diaphragm. . . . ... 1
15 15055 Nut—516 UNC ......... A 36 54981 Nut—Special .. ... .. ..... 1
16 233443 Cam .. oo vt e e e 1 37 233457 Spring-Diaphragm (125 PSDH .. 1
17 133492 Capscrew—3/8 UNC x 1-1/8 .. 2 38 233458 Seat—Spring . . . ... . ... .. 1
18 233431 Bracket~Pipe . . ... ... 1 39 233459 Housing—Spring . . . ... .... 1
19 133493 Gasket—Strainer. . .. ... ... 2 40 15055 Nut—5/16 UNC .. ........ 2
20 133494 Strainer . . . .. .o i 2 41 233460 Screw—Adjusting . .. ... ... 1
22 133496 Body ....... .o 1

HYSTER COMPANY

PORTLAND, OREGON




F17

FOOT VALVE ASSEMBLY

6
1
Ref.  Hyster : Qty. Ref.  Hyster Qty.
No. Part No.  NAME OF PART Req. No. Part No. NAME OF PART Reg.
124407 Foot \jalve ASSmel}J _______ 2 12 j 128778 Plate-Mounting .......... 1
1 128780 Cover-Treadle . .. ....... 1 l 128789 Plig. .ovvvvenn it 2
2 128793 Treadle .. . ..o vv o in 1 13 % ee--- Boot-Dust .. ........... 1
3 128777 Pin-Push Rod . . . ... ..... 1 14 128782 Cap-Spring . . . . ... ou 1
£ eeean COLLET « w v v v v e e e, 4 15 128783 Rod-Push .. ... ......... 1
4 128781 SPHING « v v v v et e e 1 16 128792 Lockwasher . ... .. ...... 2
5 128779 Pin-Treadle . .. ......... 1 17 128791 Capscr.ew ----------- 2
6 128786 CapSCrew « «v v vvv v vevn .. 1 18 128790 Extension-Treadle . . ... . . 1
7 128785 Nuto o' o in v e 1
8 (128787 C:pscrew .............. 2 *Included in complete Repair Kit 128794.
| 128788 Lockwasher . . o v oo von.. 2 Cartridge Repair Kit 128796 includes Poppet Tube,
Q% eewaa Spring-Rubber . . . . ... .... 1 Fxhaust Check, ““U’’ Cup, and ‘O’ Rings.
10 128784 Spacer . . oo vv v o 1
11 « % ----- Control Unit . . ... v v vv . 1
* | 128795 Cartridge Assembly . ...... 1

HYSTER COMPANY

PORTLAND, OREGON




Section G

OPTIONAL EQUIPMENT
INDEX

FAIRLEAD Lo e e
FAIRLEAD AND BRACKET ..o
THROTTLE CONTROL GROUP FOR D9 TRACTORS .....oocvvviiiiiianin,

THROTTLE CONTROL GROUP FFOR D8 TRACTORS S.N. 22A, 35A,...
36A, 46A, 52A, 68A

THROTTLE CONTROL GROUP FOR D8 TRACTORS S.N. 144, 15A....

THROTTLE CONTROL GROUP FOR D8 TRACTORS PRIOR TO S.N..

14A, 15A.

G2

G3

HYSTER COMPANY

PORTLAND, OREGON




G1

THROTTLE CONTROL
For D8 Tractors S.N. 22A, 35A, 36A, 46A, 52A, 68A

5
2
| g I
—\ Pl il |
A1 A — Yy
4 Llfl e o
Ref.  Hyster Qty. Ref.  Hyster Oty.
No. Part No.  NAME OF PART Req.  No. Part No.  NAME OF PART Req
1 94321 Knob . v oo i P 4 I 15527 Capscrew—3/8 UNF x 1%. .. . . 1
2 94808 Lever (““Caterpillar’” No.5H6804) 1 15006 Nut—Hex, 3/8 UNF......... 1
3 32415 Key. oo oo e 1 [ 15156 Lockwasher—3/8 . ... ...... 1
5 95860 Shaft . . ... ... o L. 1
THROTTLE CONTROL
For D9 Tractors S.N. 18A, 19A, 34A, 49A, 50A, 66A
EXISTING
TRACTOR THROTTLE CONTROL
LEVER
2 3 4 /
: |
\\
|
J
|
SECTION A-A
Ref. Hyster Qty. Ref. Hyster Oty
No. Part No. NAME OF PART Regq. No. Part No. NAVIE, OF PART Req
1 94321 Knob..........o. .. 1 5 32415 Key...oo oo 1
2 94808 Lever (““Caterpillar’ No. 5H6804) 1 6 15527 Capscrew—3/8 UNF x 1%. .. .. 1
3 15136 Washer—3/4 . ... ......... 1 15006 Nut—-3/8 UNF . ........... 1
4 94807 Shaft . . ... ... 1 15156 Lockwasher—3/8 ... .... ... 1

HYSTER COMPANY

PORTLAND, OREGON



G2

THROTTLE CONTROL
For D8 Tractors S.N. 14A, 15A

L,

TRAGTOR SEAT-
.............. L.H. SIDE

/
| '
9110 3 / g
/iﬁi’ ‘
SRR Y;y;
EXI‘%T!NG i
/ TE‘SOTTLE CONTROL
Ref.  Hyster Qty. Ref.  Hyster
No. Part No.  NAME OF PART Req. No. Part No. NAME OF PART
1 94321 Knob ... ... ... ... 1 7 04774W  Crank . . . . o o o
2§ 947TTW  Lever . ... ... 1 8 9413 Key ..o oo oo
1 15246 Cotter—3/16 x 2. . .. .. ... .. 1 9 94772 Shaft .. .. .. .. . oL
3 9272AB Link Assembly ... ..... ... 1 10 94773 Spacer . . . ... ..o
4 15008 Nut—% UNF ... ... ... ... 2 11 58902 Snap Ring. ... ...........
5 152 RodEnd ... ............. 2
6 153 Pin—Rod End. . .. ... ... .. 2
| 15223 Cotter—1/8x 1 . ... ...... 2

HYSTER COMPANY

PORTLAND, OREGON




Key:

G3

THROTTLE CONTROL GROUPS
For D8 Tractors

A—For D8 Tractors S.N. 207488 To 2021512 Inclusive.
B—For D8 Tractors S.N. 2021513 To 13A Inclusive.

Ref.  Hyster Qty. Regq Ref.  Hyster Qty. Req
No. Part No.  NAME OF PART A|lB No. Part No.  NAME OF PART A B
1 { 95392A Lever Assembly . .. ... 1 1 15 16415 Set Screw—5/16 UNCx % .| 1 | 1
94321 Knob .. ... ... ... 1 1 16 59290 Bushing . . ....... ... 111
2 95395 Rod............. 1 1 17 7882 Key .. .o oo oo oo 2 1
3 95393W Lever............ 1 1 18 [ 95400A  Crank Assembly ....... 111
4 19909 Roll Pin .. ........ 1|1 | 15528 Capscrew—3/8 UNF x 2| 1 | 1
5 5782 Spring. v v eehie. . 1|1 {15006 Nut—Hex, 3/8 UNF ... .| 1 | 1
6 59288 Ratchet Bar. .. ...... 1|1 | 15156 Lockwasher—3/8 ... .. 1|1
7 80647 Spacer . ... 2 | 2 L 16416 Set Screw—3/8 UNCx5/8) 1 | 1
8 [ 25052 Capscrew—3/8 UNF x 1% | 2 2 19 59291 Shaft . .. ....... ... 1] -
{15006 Nut-Hex, 3/8 UNF ....| 2 | 2 19 93155 Shaft . . ... ... ... - |1
[ 15156 Lockwasher—3/8. ... .. 2 2 20 93157A  Link ... ... ... .. ... — 1
9 95396A  Link Assembly . ... ... 1|1 21§ 93162A  Lever.............. — |1
10§ 153 Pin—Rod End . ... ... 2 2 [ 16414 Set Screw—5/16 UNC x5/8] --- 1
| 15223 Cotter—1/8 x 1...... 2 | 2 22 [ 93159A  Bracket . ........... - |1
11 152 RodEnd..... ... ... 1 1 {25062 Capscrew—3/8 UNCx14%. .| | 2
12 15028 Nut-Jam, % UNF. .. .. 1 1 [ 15156 Lockwasher—3/8. ... ... - | 2
13 ( 15513 Capscrew_3/8 UNF x % L4 6 23 91833A Link .. ..o .o o . 1 -
1 15006 Nut—Hex, 3/8 UNF. . ... 4 | 6 24 {59293 Lever «vvvviiin ... 1 | -
[ 15156 Lockwasher . . . ... . ... 4 6 | 16414 Set Screw—5/16 UNCx5/8] 1 -e-
14 95391W Plate . . . v v i 1 1 25 59292 Bracket. . . ... ..... .. 1 ] -

HYSTER COMPANY

PORTLAND, OREGON




G4

FAIRLEAD AND BRACKET GROUP-NO. 95521A
(OPTIONAL)

4

Ref.  Hyster . . Oty.
No. Part No. NAME OF PART Req.  No. Part No. NAME OF PART Req.
1 95508AB Fairlead . . ... ... ........ 1 5 95519 Nut—Special. . . ........ ... 1
2 [ 16800 Capscrew—% UNF x2....... 4 6 § 12447 Capscrew—5/8 UNF x 1 ... ... 10
15012 Nut—% UNF.......c...... 4 {15160 Lockwasher-5/8 ... ... ... .. 10
l 15162 Lockwasher-% ,,,,,,,,,,, 4 7 129416 Bar. ................ .. 1
3 129419 Bracket . . . ... ........ ... 1 8 96626 Bar ....... ... .. .. 0002
4 96627 Plate . . ...............0 1 :
FAIRLEAD ASSEMBLY—95508AB
| 2 345 i
6 Z
e
N
"
A )
13
=X
= .
89101l 12
Ref.  Hyster Qty. TRef. Hyster : Qty.
No. Part No. NAME OF PART Req.  No. Part No. NAVE OF PART Req.
1 200070 Head—Swivel . . . ... ... ... 1 8 200074 Sleeve . . .o v 1
2 200076 Screw—Lock.. .. .......... 1 9 [ 30156 Cup—Bearing . . .......... 1.7
3 ( 30218 Cone—Bearing . ... ....... 2 { 230399 Cone—Bearing . ..... ... .. 1
) 30219  Cup-Bearing............ 2 [ 200068 Tube—Bearing . . ......... 1
4 200072 Closure—Rear . .......... 1 10 200075 Pin—Sheave (with nuts) . .. .. 1
5 16246 Set Secrew—%4 UNC x %. ... .. 3 11 200073 Sheave . . ... .. .o 1
6 200078 Bolt—-Idler (with nuts) . ... .. 1 12 200069 Seal—Bearing. . ........ . 2
7

200077 Sheave~Idler . .. ......... 1 13 200071 Base ... .............. 1

HYSTER COMPANY

PORTLAND, OREGON







Section Q

NUMERICAL
INDEX

HYSTER COMPANY

PORTLAND, OREGON



Q1

NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page
141 Fl4 15030 E2 16116 Fl2 19987 F2 45213 D&
142 Fl4 15034 D8 16124 F2 21229 D6 46578 D8
152 G2 15036 E2 16134 D& 21420 B2 48591 ¢ c3
153 E2 15055 F16 16143 F2 24272 F2 48596 C C3
158 F12 15056 Fé 16246 G4 25052 G3 52501 D&
159 E3 15086 F2 16276 F2 25062 G3 53661 D4
206 Fé 15130 c1 16294 F2 27936 D8 54081 C1

5269 E3 15135 D12 16352 D& 28584 D12 54083 C1
5782 G3 15136 G1 16396 F2 29582 F14 54573 Flé
5792 B B3 15154 Fé 16397 F2 29583 Fia 54576 Fl4
6327 D2 15155 B2 16414 G3 30117 D10 54584 Fl4
6347 C D8 15156 B1 16415 G3 30124 D2 54659 Fl4
6348 D8 15157 Fo 16416 G3 30126 D2 54705 Fla
6627 E2 15158 B1 16499 F2 30135 D10 54980 F16
6694 B B3 15158 B E4 16596 B2 30156 G4 54981 Fl6
7882 G3 15160 B1 16597 c1 30157 D2 55146 D12
9272A8 G2 15162 B1 16602 F13 30158 D2 57697 D8
9277 D12 15168 81 16633 B1 30218 G4 58004 A c3
9413 G2 15170 B3 16634 F3 30219 G4 58021 c3
9450 D2 15176 F2 16635 B1 30260 Ds 58311 Cc3
9528 DS 15200 Fl6 16641 B1 30509 D10 58902 62
9718 D8 15212 Fé 16663 B2 32379 B1 58905 Y}
10236 D10 15217 F2 16696 B1 32415 Gl 58919 D10
11277 D10 15222 F12 16709 BS 32966 D12 58924 D5
12447 G4 15223 E2 16743 F15 32967 D12 58926 C3
12479 B1 15224 D6 16748 Fl2z 33655 D8 59288 G3
12480 D12 15235 E2 16783 D10 33786 D5 59290 G3
12488 D& 15243 c3 16800 B1 34055 D2 59291 G3
12567 B2 15246 E3 16807 B2 34056 D2 59292 G3
12877 Fé 15273 B1 16814 F2 34490 bs 59293 G3
12919 D4 15302 F2 16818 Fl4 35504 Bl 59651 3
12956 D4 15303 B1 16820 B1 35506 D10 61056 D8
12970 D10 15304 B2 16823 D2 35670AB  F12 64037 F12
12975 D4 15316 D12 16831 B1 36188 A F12 67649 Bl
12976 D12 15334 F2 16853 F13 37110 D6 69029 E2
12977 F10 15380 F13 16862 E2 37198 A F12 77461 W E3
12978 F10 154513 F13 16863 D10 37248 E2 717553 D&
14301 D12 15483 F7 16885 ! 37297 E4 77668 A F12
14303 (] 15483 F8 17074 F3 37562 B1 77669 A F12
14305 F2 15503 E3 17094 C3 38239 D12 78103 F2
14357 F12 15513 63 17154 Fla 38240 D12 78615 Fé
14358 E2 15527 G1 17155 Fla 41220 D12 78704 F7
14360 F4 15528 G3 17314 D10 41222 D12 79385 D2
14372 F13 15572 BS 17324 F12 41311 D4 80647 G3
14382 F3 15583 F12 17405 c3 42075 Fl4 82432 A C3
14524 F16 15593 c3 17948 F15 43217 D12 83312 C3
14681 F2 15622 F2 18000 B3 44315 D12 83327 A C3
15004 F13 15687 Fé 18001 B3 44319 D12 86620 Fl6
15005 B5 15739 F3 18202 c3 44322 D10 86625 Flé
15006 F2 15879 D2 18227 F2 46413 D% 86629 F15
15007 F9 15887 D10 18461 F13 44521 D12 86630 F1s
15008 D& 15890 D8 18515 F12 44522 D12 86631 F15
15010 Dé 15918 F16 18605 D12 44523 D4 86632 F15
15012 D6 15923 Fé 18627 D6 44524 D6 86633 F15
15018 81 15931 F15 18813 F2 44525 D6 86634 F15
15021 E2 15932 Fé 18849 B3 44526 D& 86635 F15 .
15024 ] 15934 D8 19535 F2 44527 D12 86636 F15 .
1502% Fé 15955 F2 19536 Fé& 44528 D10 86637 F15
15026 Fiz 16001 D5 19899 C1 44529 D5 86638 F15
15028 C3 16041 c3 19909 G3 44548 D12 86639 F15

HYSTER COMPANY

PORTLAND, OREGON




02 . —

NUMERICAL INDEX
Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page .
86640 F15 94814 F2 94997 Fé& 95174 Bl 96183 D12
86641 F15 94820 F2 94998 F&4 95179 E4 96184 W D12
86852 F15 94822 F2 95000 D10 95205 B1 96191 C3
86853 F15 94823 F2 95002 D10 95207 W B1 96192 c3
86854 F15 94824 F2 95003 D10 95213 B2 96193 C3
86855 F15 94825 F2 95004 D10 95214 W B2 96194 W B2
86856 F15 94826 F2 95006 Dio 95216 82 96196 B2
86857 F15 94827 F2 . 95007 D10 95238 B1 96197 C3
86859 F15 94833 D6 95009 D5 95239 81 96198 C3
86860 F15 94834 D6 95010 D10 95241 B1 96199 A Fla
86861 F15 94835 D5 95011 D10 95249 W Bl 96200 Fl4
86862 F15 94836 D6 95012 D12 95297 D8 96201 Fl4
86863 F15 94837 D& 95013 A C1 95304 B3 96202 c3
86864 F15 94838 D6 95015 Dio 95305 B4 96203 c3
87240 F8 94845 A E2 95016 D10 95322 E2 96204 Flé
88642 A F13 94848 W E2 95019 W F& 95323 E2 96205 D12
89079 D& 94851 E2 95021 D2 95324 E4 96207 D12
89081 D5 94852 E2 95022 D2 95326 W E2 96208 C3
89089 D5 94856 E2 95023 D2 95337 A E2 96209 Fl4
89090 D5 94857 E2 95024 D2 95347 F2 96210 A C3
89091 DS 94881 F12 95030 D& 95353 A E3 96213 Fle |
89092 A D5 94882 W  Fl2 95031 D4 95354 A c2 96214 82
89591 D5 94890 W  F12 95033 D& 95361 F10 96231 Fle
89613 DS 94894 F12 95034 D& 95362 D8 96238 D2
96202 D2 94895 Flé4 95035 D& 95363 D5 96239 D2
90502 p12 94898 F& 95039 D4 95381 F13 96260 D12
90937 D2 94901 D10 95040 D4 95382 F13 96261 A D12
91833 A G3 94902 D10 95041 D& 95383 F13 96262 A D6
92683 F12 94905 D10 95047 D10 95384 F13 96322 F3
92687 E4 94908 W D12 95048 D12 95385 F13 96323 F3
92688 E4 94913 D12 95049 D12 95386 B1 96324 F&
92777 E4 94914 D12 95050 D12 95391 W G3 96325 Fi2
92779 A E4 94927 A E4 95051 D5 95392 A G3 96326 F13
92861 D& 94932 A F9 95052 D12 ] 95393 W G3 96327 Fl2
93155 G3 94933 A F10 95056 A E3 95395 G3 96328 Fé
93157 A 63 94941 F12 95062 £3 95396 A G3 96337 W E3
93159 A G3 96942 F12 95065 E3 95400 A G3 96339 A F9
93162 A G3 94943 BS 95074 E4 95421 D12 96340 81
93263 D8 94946 D8 95076 D& 95508A8 G4 96347 W £2
93269 D2 94947 D8 95079 D5 95519 G4 96348 F13
93284 D12 94948 D8 95080 D& 95521 A G4 96511 D8
93286 D12 94950 D2 95082 D5 95526 D2 96516 F9
93348 B4 94955 D2 95083 D& 95540 85 96519 Bl
94196 W D10 94960 D6 95084 D4 95541 F4 96520 F13
94321 F12 94961 D6 95085 D4 95753 E2 96626 G4
94369 B1 94968 D10 95086 D& 95827 B4 96627 G4
94380 D8 94969 D10 95094 D8 95837 B4 96630 D2
94381 D8 94974 D12 95095 D8 95860 Gl 96657 D2
94772 G2 94975 D12 95098 D8 95907 08 96741 W B1
94773 G2 94976 D12 95102 D10 95916 W F2 97572 A E3
94774 W G2 94984 W E4 95103 08 95918 D& 97573 A E2
94777 W G2 94987 W  F12 95109 A E4 95921 Fé 99029 E2
94792 D8 94989 F12 95111 E4 95922 F& 99030 E3
94793 D8 94990 F&4 95115 E4 95923 Fa 99031 . E3
94794 D8 94991 Flz 95116 D8 95924 F2 99032 E3
964798 W F12 94992 F& 95118 D% 95925 F2 109983 A B5
94801 D4 94993 F4 95120 D8 95926 W B2 110934 D8
94807 Gl 94994 F& 95121 D8 96179 D12 110936 D8
94808 G1 94995 F12 95122 D8 96181 c3 116153 F13
94811 F2 94996 F& 95166 D4 96182 c3 122852 F9

HYSTER COMPANY

PORTLAND, OBEGON



o

NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page
122856 F7 133493 F16 233411 F10 233545 F16 233650 cl
122860 Fé6 133494 F1leé 233413 F10 233546 Fé 233651 C1
124015 C3 133495 Fl16 233414 F10 233547 Fé6 233652 Cl
124367 F8 133496 Fl6 233415 F10 233548 Fé 233653 C1
124368 Fé 133497 F16 ‘ 233416 F10 233549 Fé 233654 c1
124407 F17 133498 F16 233417 Fl0 233550 F6 233655 C1
124613 D8 133499 Flé 233418 F10 233551 F6 233656 C1
124614 ) 133500 Flé 2336419 F10 233552 A Fé 233657 c1
124616 08 133501 Fl1é 233420 F10 233553 Fe 233658 C1
124618 D10 133502 Flé 233421 F10 233554 Fe 233659 C1
124619 D4 133663 D2 233422 F10 233555 Fé 233660 C1
124762 D& 133664 D2 233423 F10 233556 F6 233661 c1
124780 E2 133665 D2 233424 F9 233557 Fo 233662 c1
125378 D4 133666 D2 233425 F9 233558 F6 233664 cl
125421 D5 133667 D2 233426 Fo 233559 Fé 233665 C1
125422 D5 133668 D2 233427 F9 233560 Fé 233666 C1
127051 D10 133669 D2 233428 F9 233561 Fé 233667 c1
127055 B1 133670 D2 233429 F9 233562 Fé 233668 c1
127094 D8 200068 G4 233430 Fo 233563 Fé 234678 A F7
127095 D8 200069 G4 233431 F16 233564 Fé 234679 F7
127096 D8 200070 G4 233435 Fle 233565 Fé 234680 F7
127144 D10 200071 G4 233436 F16 233566 A F6 234681 F7
127146 E2 200072 G4 233437 F16 233567 Fé 234682 F7
127149 B1 200073 G4 233439 Flé 233568 F6 234683 F7
127150 D8 200074 G4 233440 F16 233570 Fé 234684 F7
127152 B2 200075 G4 233441 F16 233571 Fé 234685 F7
127153 B1 200076 G4 233442 F16 233572 F6 235635 A D6 |
128717 F17 200077 G4 233443 F16 233573 CFé 235636 A D10
128778 F17 200078 G4 233446 Flé 233574 Fe - 235637 A D4
128779 F17 200891 F9 ‘ 233447 F16 233575 A F6

128780 F17 202731 F9 233448 Flé 233576 Fé

128781 F17 202732 Fo 233454 F16 233577 Fé

128782 F17 202733 Fo 233455 Fl6 233578 Fé

128783 F17 202734 F9 233457 Fi6 233579 F6

128784 F17 202735 F9 233458 F16 2335890 Fé

128785 F17 202736 F9 233459 F16 233581 A F6

128786 F17 202737 F9 233460 F16 233582 Fé6

128787 F17 202738 F9 233478 F15 233583 Fé

128788 F17 202762 F9 233509 Fé 233584 Fé

128789 F17 230324 D2 233510 Fé 233587 F8

12879 F17 230325 D2 233511 Fé6 233588 F8

128791 F17 230365 Cc3 233512 Fé 233591 F8

128792 F17 230380 A D8 233513 F6 233595 F8

128793 F17 230399 G4 233514 Fé 233599 F8

128794 F17 231002 A D6 233524 Fé 233634 c2

128795 F17 231003 D10 233527 Fé& 233635 cz

128796 F17 231004 D10 233528 Fé 233636 cz

129416 G4 231005 D8 233529 Fé 233637 cz

129419 G4 231006 D2 233530 Fé 233638 Cc2

129559 B2 233126 A B5 233531 Fé 233639 c2

129603 F12 233155 85 233532 F6 233640 c2

129790 F12 233156 B85 233533 Fé 233641 Ccz

129791 F12 233157 BS 233534 Fé 233642 cz

130889 F12 233158 BS 233536 Fé6 233643 c2

130890 D2 233159 85 233538 Fé 233644 c2

131899 D5 233160 BS 233539 Fé 233645 C1

132306 Flé 233161 A B5 233540 Fé 233646 C1

133490 F16 233162 BS 233541 F6 233647 C1

133491 Flé6 233163 BS 233542 Fé 233648 c1

133492 F1é 233164 A BS 233543 Fé 233649 C1

HYSTER COMPANY

PORTLAND, OREGON



